Save This Manual
For Future Reference

owners
manual

MODEL NO.
113.241691

SAW WITH LEGS
TWO CAST IRON
TABLE EXTENSIONS
MOTOR AND
HOLD DOWN CLAMP

Serial
Number

Model and serial
number may be found
at the rear of the base.

model and serial number
in a safe place for
il future use.

You should record both

'CAUTION:
READ ALL
INSTRUCTIONS

CAREFULLY |

CRAFTSMAN

DELUXE 10-INCH
FLEX DRIVE TABLE SAW

. assembly
e operating
- e repair parts

Sold by SEARS, ROEBUCK AND CO., Chicago, IL. 60684 U.S.A.

Part No. 62965

Printed in U.S




FULL ONE YEAR WARRANTY ON CRAFTSMAN TABLE SAW

if w:thm one yearirom the date of purchase this Craftsman Table Saw fails due to a defectin
material or workmanship, Sears will repair it, free of charge.

WARRANTY SERVICE IS AVAILABLE BY SIMPLY CONTACTING THE NEAREST SEARS
SERVICE CENTER/DEPARTMENT THROUGHOUT THE UNITED STATES.

This warranty appues only whife this product is in use in the United States.

This warranty gives you specific legal nghts and you may also have other rights which vary
from state to state

SEARS, ROEBUCK AND CO., Dept. 696/731A, Sears Tower, Chicago, IL 60684

GENERAL SAFETY INSTRUCTIONS FOR POWER TOOLS

1. KNOW YOUR POWER TOOL ZB87.1) at all times. Everyday eyeglasses only
Read and understand the owner's manual and have impact resistant lenses, they are NOT
labels affixed to the tool. Learn its application safety glasses. Also, use face or dust mask if
and limitations as well-as the specific potential . cutting operation is dusty, and ear protectors
hazards peculiar to this tool.. (plugs or muffs) during extended periods of

2. GROUND ALL TOOLS | operation.

This tool is equipped with an approved 3- 13. SECURE WORK

conductor cord and a 3-prong grounding type Use clamps or a vise to hold work when
plug to fit the proper grounding type receptacle. practical. It's safer than using your hand, frees
~The - green conductor in the cord is the both hands to operate tool.

grounding wire. Neverconnect the gfeen wire to 14. DON'T OVERREACH
a live terminal. ' Keep proper footing and balance at all times.

3. KEEP GUARDS IN PLACE
15. MAINTAIN TOOLS WITH CARE’
ki and :
in working order, in proper adjustment and. Keep tools sharp and clean for best and safest

alignment.
o _ performance. Follow instructions for lubricatin
.4 REMOVE ADJUSTING KEYS S | and changing accessories. g

‘AND WRENCHES
~Form habit of checking to see that keys and = 10 DISCONNECT TOOLS

adjusting wrenches are removed from tooi‘ before servicing, when changing accessories:
5. KEEP WORK AREA CLEAN =~ © . 17. AVOID ACCIDENTAL STARTING
' Clu'ttere"d areas and benches invite accidents, ~ Make sure switch is in "OFF" position before |
~ Floor must not be slippery due to wax or - plugging in. a
- sawdust.” 18. USE RECOMMENDED ACCESSORIES 3
' '8 AVOQID DANGEROUS ENVIRONMENT OREE s Consult the owner’s manuat.for reco,mmenc_ied
. “"Don’t use power tools in damp or.wet locations accessories. Follow the instructions that
or expose them to rain. Keep work area wel| ~ -~ accompany - the accessories. The use " of
lighted. Provide adequate surrounding work = improper.accessories may cause hazards.
.oo.space. _ ‘ -7 19, NEVER STAND ON TOOL
7. KEEP.CHILDREN AWAY ' S - Serious injury could occur if the tool istipped or
Al visitors should be kept a  safe distance from - if the cutting tool is accidentally contacted.
<. work.area. - B Do not store materials above or near the tool
g MAKE WOHKSHOP CHILD- PROOF L -. R g 'SUChht:\l?t iti IS necessary to stand.on the tOOI to
Ce—withi padlocks “master- swnches or by S reac om. : T
. removing starter keys.” Z .;.”f,g":ECK DAMAGED PARTS S o
Lo H L c (R = Before further use of the tool, a uard or ot er
— 9 ?Oi‘:"';F ?:cebrl??tl- d safe tth t for - part: that s damaged shouldg be carefully
t will dothe job better and sa era e ra efor .. .. . checked to ensure that it will operate properly

~which. it was desngned
10. USE REGHT TOOL

- and perform its intended function.’ .Check for-
alignment of moving parts, binding. of moving
parts, breakage of parts, mounting, and any
‘other conditions that may affect its gperation. A
- guard or¢ 'th '

P
| mm ed Wear protectw
contain air. Rou Iong s!e
elbow. co - i UNAT
- 12, USE SAFETY GOGGLES (Head Prmecﬂon)  Turn power off. Do 't

“Wear Safety gogg!es {must compty w:th ANS! ‘a complete stop. .

art that is damaged shouid be,- 2




1.

2.

3
4,
5

ADDITIONAL SAFETY INSTRUCTIONS FOR TABLE SAWS

WARNING: FOR YOUR OWN SAFETY, DO NOT
OPERATE YOUR SAW UNTIL IT IS COMPLETELY
ASSEMBILED AND INSTALLED ACCORDING TO
THE INSTRUCTIONS ... AND UNTIL YOU HAVE
READ AND UNDERSTAND THE FOLLOWING.

GENERAL SAFETY INSTRUCTIONS FOR
POWER TOOLS ... SEE PAGE 2

GETTING TO KNOW YOURSAW ... SEEPAGE
27.

. BASIC SAW OPERATION ... SEE PAGE 30.
MAINTENANCE . . . SEE PAGE 38.
. STABILITY OF SAW

If there is any tendency for the saw to tip over or
move during certain cutting operations such as
cutting extremely large heavy panels or fong
heavy boards, the saw should be bolted down.
if you attach any kind of table extensions over
24" wide to either end of the saw, make sure you
either bolt the saw to the bench or fioor as
appropriate, or support the outer end of the
extension from the bench or floor, as
appropriate.

. LOCATION

The saw should be positioned so neither the
operator nor a causal observer is forced to stand
in line with the saw blade.

. KICKBACKS

A “KICKBACK" occurs during a rip-type
operation when a part or all of the workpiece is
thrown back violently toward the operator.

Keep your face and body to one side of the
sawblade, out of line with a possible “Kickback.”

Kickbacks — and possible injury from them —

can usually be avoided by: .

A. Maintaining the rip fence parallel to the
sawblade, .

B. Keeping the sawblade sharp. Replace or
sharpen antikickback pawis when points
become duil.

C. Keeping sawblade guard, spreader, and
antikickback pawls in place and operating
properly. The spreader must be in alignment
with the sawblade and the pawls muststop a
kickback once it has started.

Check their action before ripping.

D. NOT ripping work that is twisted or warped
or does not have a straight edge to guide
along the rip fence. :

E. NOT releasing work until you have pushed it
all-the way past.the sawblade.

F. Using a push stick for ripping widths of2t06
in., and.an auxiliary fence and push block for
ripping - widths - narrower than 2 in. (See

.- *Basic Saw Operation Using The Rip Fence”
section.) :

G.NOT cénfining the cut-off piece when

“ripping or cross-cutting.

"H. When ripping apply: the feed force to the

.. section of the workpiece between the saw

" blade and the rip fence. . .

;"gg%'t;ecfnou: EYES, HANDS, FACE, EARS,
'A. If any part of your saw is malfunctioning, has
been.damaged ‘or broken . . . suchas the

‘motor switch, or other operating control; a

safety device or the power cord . . . cease ..

operating immediately until the particular
part is properly repaired or replaced.

. Small loose pieces of wood or other objecis

that contact the rear of the revolving btade
can be thrown back at the operator at
excessive speed. This can usuatly be avoided
by keeping the guard and spreader in place
for all thru-sawing operations  (sawing
entirely thru the work) AND by removing all
loose pieces from the table with a long stick
of wood IMMEDIATELY after they are cut off.

. Use extra caution when the guard assembly

is removed for resawing, dadoing, rabbeting,
or molding — repiace the guard as soon as
that operation is compieted.

. For rip or rip-type cuts, the foliowing end ofa

workpiece 1o which a push stick or push
board is applied must be square
(perpendicular to the fence) in order that
feed pressure applied to the workpiece by
the push stick or block does not cause the
workpiece to come away from the fence, and
possibly cause a kickback.

. During rip and rip type cuts, the workpiece

must be held down on the table and against
the fence with a push stick, push block, or
featherboards. A featherboard is made of
solid iumber per skeich.

| 24+ }

KERFS ABOUT i
5/16" APARY
412" Hw%“‘ﬁ—w T

P

. NEVER turn the saw "ON" before clearing

the table of all tools, wood scraps, etc.,
except the workpiece and related feed oi
support devices for the operation planned.

G. NEVER place your face or body in Hine with

the cutting tool.

. NEVER place_your fingefs or hands in the

path of the sawblade or other cutiing tool.
NEVER reach in back of the cutting tool witr

" either hand to hold down or support the

workpiece, remove wood scraps, or for any
other reason. Avoid awkward operations anc
hand positions where & sudden slip coulc
cause fingers or hand to move into &
sawblade or other cutting tool.

. DO NOT perform layout, assembly, or setuf

work on the table while the cutting toot it
rotating.

.DO NOT perform any operatior
.. “FREEHAND” — always use either the rif
fence or the miter gauge to position anc

guide the work.

. NEVER use the rip fence when crosscutting

or the miter gauge when ripping. DO NOY
use the rip fence as a length stop. _
Never hold ontoortouchthe “freeend” of the

" workpiece or a “free piece” that is cut off

while power-is *ON"and/or the sawblade it
rotating. . ‘ S

A. Shut “OFF” the saw and disconnect the

power cord when removing the table insert

- changing the cutting tool, removing o
- replacing -the -blade guard, -of - making

adjustments.



N,:'Provi'de adequate support to the rear and
-gsides of the saw table for wider or long
workpieces.

| - Q. Plastic and composition (like hardboard)

materials may be cut on your saw. However,

. since these are: usually quite hard and
"s!ipperK, the antikickback pawis may not
stop a kickback. : :
“Therefore, be especially attentive to
following proper set-up and cutting
procedures’ for ripping. Dc not stand, or
permit -anyone else to stand, in line with a
potentiat kickback.

P, It you stall or jam the sawblade in the

10

workpiece, turn saw “OFF’, remove the
workpiece from the sawblade and check to
see if the sawblade is paralle! to the miter
gauge grooves and if the spreader is in
proper alignment with the sawblade. If
ripping at the time, check to see if the rip
fence is parallel with the sawblade. Readjust
as indicated.

Q. DO NOT remove small pieces of cut-off
material that may become trapped inside the
blade guard while the saw is running. This
could endanger . your hands or cause a
kickback. Turn saw “OFF" and wait until

~ blade stops:

"R. Use extra care w‘heh ripping wood thathasa

twisted grain or is twisted or bowed — it may
rock on the table and/or pinch the sawblade.

. KNOW YOUR CUTTING TOOLS

A. Dull, gummy, orimproperly sharpened or set
cutting tools can cause material to stick, jam,
" gtall the saw, or Kickback at the operator.
Minimize potential injury by proper cutting
.- tool'and machine maintenance.
NEVER ATTEMPT TO FREE A STALLED
 'SAWBLADE WITHOUT FIRST TURNING
" THE SAW OFF.

- B. Never use grinding wheels, abrasive cut-off
woiwheels, Cfriction “wheels - (metal . slitting

" blades) wire wheels or buffing wheels.

. USE ONLY ACCESSORIES DESIGNED FOR
"THIS SAW. = o =
11,

Crosscutting operations are more conveniently

worked and with greater safety if an auxiliary

wood facingisattached to the miter gauge using
" the holes provided. However, the facing must

_not interfere with the proper functioning of the
“sawblade.guard. - o

12,

Make sure the top of the arbor or cutting tool
rotates toward you when standing in normai .
‘operating position: Also make sure the cutting

tool, arbor coliars and arbor nut are installed

. properly. Keep the cutting tool as -low as

possible for the operation being performed.

. Keep all guards in place whenever possible. -
Do not usé any blade or other cutting tool .

. than the diameter for which. the saw was

designed. For greatest safety and efficiency. .

14,

15

17.

18.

18.

when ripping, use the maximum diameter blade
for which the saw is designed, since under these
conditions the spreader is nearest the blade.

Adjust table inserts flush with the table top.
NEVER operate the saw unless the proper insert
is installed.

NEVER feed material into the cutting tool from
the rear of the saw. An accident and serious
injury could result.

NEVER use another person as a substitute fora
table extension, or as additional support for a
workpiece that is longer or wider than the basic
saw table, ortoassistin feeding or supporting or
pulling the workpiece. .

DO NOT puli the workpiece through the
sawblade - position your body at the nose (in-
feed) side of the guard: start and complete the
cut from the same side. This will require added
table support for fong or wide workpeices that
ext?nd beyond the length or width of the saw
table.

THINK SAFETY.

Safety is a combination of operator common
sense and alertness at all times when the saw is
being used.

NOTE AND FOLLOW SAFETY INSTRUC-

TIONS THAT APPEAR ON THE FRONT OF
YOUR SAW.

1. WEAR SAFETY BGOGGLES.
2. USE SAWBLADE GUARD FUR "THRU-SAWING”
3. KEEP HANDS GUT OF PATH OF SAWBLADE.

FOR YOUR OWN SAFETY:

READ AND UNDERSTAND OWNERS MANUAL BEFORE OPERATING MACHINE.

5. KNOW HOW YO AVOLD “KICKBACKS.”

&, DO NOT PERFORM GPERATIONS “PREEHAND.”
7. NEVER HEACH AROUND OR OVER SAWBLADE,

4. USE A “PUSH.STICK WHEN REQUIRED.

WARNING: USE 120 VOLT, 15 AMP BRANCH CIRCUIT AND USE 15 AMP. TIME DELAY FUSE.

" marked for an operating speed less than 3450
“. - RPM..Never use a cutting tool largerindiameter -

20.

WARMING: DO NOT ALLOW FAMILIARITY
(GAINED FROM FREQUENT USE OF YOUR
SAW) TO BECOME COMMONPLACE. -
ALWAYS REMEMBER THAT A CARELESS

- FRACTION OF A SECOND IS SUFFICIENTTO

INFLICT SEVERE INJURY.

NOTE: Do not overtighten arbor nut. Use the arbor

“complying witl
© before ‘comme

wrench to just "snug” it.

WEAR YOUR

ionofany power tool canresultin foreign
thrown into the eyes, which can result.
.damage. Always wear safety goggles
ANSI'Z287:1 {shown on Package)
cing power tool operation. Safety

Goggles are available at Sears retail or catalog

tore : :




This saw is designed to use a 3450 RPM motor only.
Do not use any motor that runs faster than 3450
RPM. It is wired for operation on 110-120 volts, 60
Hz., Alternating current. IT MUST NOT BE
CONVERTED TO OPERATE ON 230 VOLTS.

The Black and Red motor leads are connected to
quick connect tabs “A” and “B” on terminal board.

WARNING: Do not change any of these connec-
tions with current on.

POWER LEAD -

9 3
EY j
m )
P ;
2

ol

' GROUND SCREW

bl
m

POWER LEAD

CAUTION: Do not use blower or washing machine
motors or any motor with an automatic reset
overload protector as their use may be hazardous.
For replacement molor refer to paris list in this
manual.

CONNECTING TO POWER SOURCE OUTLET
This saw must be grounded while in use to protect
the operator from electrical shock.

If power cord is worn or cut, or damagedinanyway,
have it replaced immediately.

If your saw is for use on less than 150 voits it has a
plug that looks like below. _

3-PRONG PLUG

p 0 GROUNDING PRONG

T~ PROPEALY GROUNDED
3-PRONG OUTLET

\

Plug power cord of fully assembled saw into 110- '

120V properly grounded type outlet protected by a
15-amp. time delay or CIrCUlf Saver fuse or circuit
breaker.

IF YOUR ARE NOT SURE THAT YOUR QUTLET IS

PROPERLY GROUNDED, HAVE IT CHECKED BY .

A QUALIFIED ELECTRICIAN.

WARNING: DO NOT PERMIT FINGERS TO

TOUCH THE TERMINALS OF PLUG WHEN
INSTALLING OR REMOVING THE PLUG TO DR
FROM THE QUTLET. . . ..

WARNING: iF NOT PROPERLY GRGUNDED TH IS

" POWER TOOL CAN INCUR THE POTENTIAL -

HAZARD OF ELECTRICAL SHOCK PARTICU—

LARLY WHEN USED IN DAMP LOCATIONS, IN'
PROXIMITY TO PLUMBING, OR OUT OF DOORS.
IF AN ELECTRICAL SHOCK OCCURS THERE IS

‘THE POTENTIAL OF A SECONDARY HAZARD

SUCH AS_YOUR' HANDS. CONTACT!NG THE
" SAWBLADE. = |

MIOTOR SPECIFICATIONS AND ELECTRICAL REQUIREMENTS

This saw is equipped with a 3-conductor cord and
grounding type plug which has a grounding prong,
approved by Underwriters’ Laboratories and the
Canadian Standards Association. The ground
conductor has agreen lug and is attached to the tool
housing at one end and to the ground prong in the
attachment plug at the other end.

This plug requires a mating 3-conductor grounded
type outlet as shown.

if the outlet you are planning to use for thissawis of
the two prong type DO NOT REMOVE OR ALTER
THE GROUNDING PRONG IN ANY MANNER. Use
an adapter as shown and always connect the
grounding fug to a known ground.

it is recommended that you have a qualified
electrician replace the TWO prong outiet with a
properly grounded THREE prong outlet.

A temporary adapter as shown below is available for
connecting plugs to 2-prong receptacles. The green
grounding lug extending from the adapter must be
connected to a permanent ground such as to a
properly grounded outlet box.

A temporary adapter as iliustrated is available for
connecting plugs to 2-prong receptacles. The
temporary adapter should be used only until a
properly grounded outlet can be installed by a
qualified electrician.

GROUNDING LUG

MAKE SURE THIS IS
CONNECTED TO A

PLUG L ‘s” KNOWN GROUND
2-PRONG
nsces’nca.s
ADAPTER :

WARNING: THE GREEN GROUNDING LUCG
EXTENDING FROM THE ADAPTER MUST BE
CONNECTED TO A PERMANENT GROUNC
SUCH AS TO APROPERLY GROUNDED OUTLE1
BOX. NOT ALL OUTLET BOXES ARE PROPERL)
GROUNDED.

If you are not sure that your outlet box is properh
grounded, have it checked by a qualified electrician

NOTE: The adapter iliustrated is for use only if you
already have a properly grounded 2-prong
receptacle.

The use of any extension cord will cause some los:
of power. To keep this to a minimum and to preven
over-heating and motor burn-out, use the iable
below o determine the minimum wire size (AW.G.,

extension cord. Use only 3 wire extension cords
which have 3 prong grounding type plugs anhd 3
pole receptacles which will accept the plug on the
saw.

The motor: must rotate COUNTERCLOCKW?Si
when viewed from the shaft end.

1 H.P. MOTOR 110«129?

3-PRONG L gl /

Extension Cord Length  Wire Size A.W. G
‘Upto 50 Ft. ..... PR ceea 14
CB0to 100 FL. ... il 12

C400-200Ft L.l 100

200 - 400Ft ....... ISR 8



i CONTENTS
WARRANTY ................................. 2 Elevation Handwheel .. .................... 28

GENERAL SAFETY INSTRUCTEON TiltHandwheel ........................... 28
FORPOWER TOOLS ...........iccovvnnnn.. 2 TitLock Handle .............ccoivna... 28
ADDIT!OMAL SAFETY INSTRUCTIONS - ' RipFence ........cocveiiivniinnnninnnnnn. 28
CFORTABLE SAWS ... oo 3 Miter Gauge .............covviiiniininnnn. 28
MOTOR SPECIFICATIONS AND ELECTRICAL BladeGuard . ...................... o0t 28
REQUIREMENTS ... i oivueiinnns s 5 Table Insert ...... i e 28
“UNPACKING ANC CHECKING CONTENTS .. 6 Removing and Installing Sawblade ......... 29
Tools Needed .. ivveon o oviiinnensinns.. 6 Exacti-Cut ......... ... ..coiiiiiinnn.n. 29
List of Loose Parts ©.............. e 7 BASIC SAW OPERATION USING THE MITER
ASSEMBLY . ... coiveni.. ... e i e e i .. 9 GAUGE
Agssembling Steel Legs P TR 9 Work Helpers co..o.ooovieiineeinenn 30
“‘Mounting Saw ...l iiee ... PR aees 9 Crossoutting ..... e 3
Installing Handwheels ... .......... .10 Repetitive Cutting ......................... 31
Checking Table Insert :............... Telae 10 Miter Cutting ..., 32
. Heeling Ad;ustment of Parallelism of ; Bevel Crosscutting .......ooovvveivnnnnn... 32
Sawblade to Miter Gauge Groove . ........ 11 Compound Miter Cutting .................. 33
‘Blade Tiit, or Squareness of Blade to Table 12 BASIC SAW OPERATION USING THE RIP
“TiltMechanism ..o oL 14 FENCE ... e 33
Mounting The Motor _..................... 14 Ripping ... i 33
Mounting The Flexible Shaft ... ..., . Cveeas 15 Bevel Ripping .......... ... i, 33
Attacliing Table Extensions ............ ... 18 Pioughing and Molding ................... 35
- Aligning Extensions .. .......... R . 18 BeSaWING .t ive i e e 36
Mounting Switch ..... AT SO Velesi o 18 Cutting Panels ............................ 36
installing Rip Fence Guide Bars R, 19 Rabbeting .......... S 36
Aligning Rip Fence - ... o i .. e e e 21 Badoing ... 37
Adjusting Rip Scale lndlcator Penaan PN 23 Using Featherboards ...................... 37
Installing Blade Guard ........ .. i Wil 23 MOTOR ... ... . i, 38
Aligning Spreader . ....... ... 00000 25 MAINTENANCE  ......................oo i 38
Adjusting Miter Gauge . .....0 .. i i, 25 LUBRICATION .........cccoiiiiieinennnn... 39
Assembling: Hold-Down  .........covuu.n... 26 RECOMMENDED ACCESSORIES ........... 39
Plugging in the-Motor ............ ieeaa cie 26 TROUBLE SHOOTING ........oovivvinenn... 40
GETTING TO KNOW YOUR’ SAW RN SN 27 REPAIR PARTS ... 42
On-Off Switch ... .. B T S S S

UNPACKING AND CHECKING CONTENTS

TOOLS NEEDED

COMBINATION SQUARE MUST BE TRUE.
A PRAMGHT EDGE OF BOARD
: HICK. THIS EDGE MUST
“Medium Scrowdﬂver DRAW LIGHT LINE ON BE PERFECTLY STRAIGHT.
© Small Screwdriver BOARD ALONG THIS EDGE. T«
L aEL < o

SHOULD BE NO GAP OR OVERLAP
. "HERE WHEN SQUARE IS FLIPPED
" . OVER IN DOTTED POSITION.

o Wmiche--
8. 718 In.
V2. Wiein.

, Model ¥ 13 241691 Table Saw IS shlpped compiete in Remove the protectwe osl that is applled to the table
ane carton.and INCLUDES Two Table Extensnons - top-and edges of the table. Use any ordinary
Steei Legs Motor and Hold Down Clamp - - household type grease and.spot remover. .

\UTION: To avoid fire or health hazard never use
geolin -'naptha or slmllar hlghly voiatlle solvents.

: Separate all parts fiom packmg ma teriafs and chec >
. each one with the illustration and the lsstlo‘ 00!

- ﬁ'befora dtscardmg any packmg g :
o 4 VQUR OWN SAFETY NEVER
= lf any parts are m:sssng. do not attemptto assemble O;?PDWER SOURCE QUTLET

.. the table saw, plug in the power cord or turn the XS5
. switch on until the m:ssmg parts are obta{ "

are mstaﬂed correctly

""" SAFEV ‘AND OPERATIONAL INSTRUCTIONS




LiST OF LOOSE PARTS

ftem Part Mame Bty. ltem Part Name Qty.
A Blade Guard and Spreader ........... 1 Loose Parts Bag No. 82752 for Legs . 1
B RipFence ....... ... 1 (Containing the Following items):
C Owners Manual ..............oivee 1 A Screw, Truss Hd.,1/4-20x5/8 .... 24
D MiterGauge ...........cooiiiiiiiian, 1 B Lockwasher, External 174 . ....... 24
E Rod, Separation (Fence) ............. 1 B Lockwasher, External 5/16 ....... 4
Foleg oo e 4 G Nut, Hex 1/2-13 ................. 8
G Stiffener, End ......... ...t 2 C Nut, Hex 1/4-20 ................. 24
H Stiffener, Side ...................... 2 C Nut, Hex 5/16-18 ................ 4
J Handwheel .......... ... ... ol 2 D Screw, Hex 5/16-18 x 1-1/4 .. ..., 4
K Extension, 12X 27 ........coivvis . 2 E Washer, 11/32 x 11/16 x 1/16 .... 8
Lo Motor oo F Foot, Leveling ............ e 4
M MotorMount ........ ... il 1
N Shaft, Flexible ...................... 1 Loose Paris Bag No. 62890 ........... 1
0 Rip Fence Guide Bar with Rip Scale ... 1 {Containing the Following ltems):
P Rip Fence Guide Bar, Rear ............ 1 B Lockwasher, External #10 ........ 3
loose Parts Bag ..........ocoviiniin 1 . B Lockwasher, External 1/4 ... ... 6
(Containing the following items): B Lockwasher, External 5/16 ....... 4
Loose Parts Bag No. 62752 ....... 1 C Nut, Hex 1/4-20 ................. 6
Loose Parts Bag No. 62890 ....... 1 C Nut, Hex 5/16-18 ................ 8
Loose Parts Bag No. 62951 ....... 1 0 Screw, Hex Hd. 1/4-20x 1 ....... 2
Loose Parts Bag No. 62891 ....... i E Washer, 21/64 x 5/8x 1/16 ...... 2
Q Outlet, On/Off ................ 1 E Washer, 17/684 x 3/4x 1/16 .... .. 2
R Key, Switch ................. 1 E Washer, 21/64 x 47/64 x 1/16 .... 4
S Wrench, Arbor ... .. ... ... 1 G Screw, Pan Hd. Type T 10-32x 3/8 3
T Bracket, Shaft . .............. 2 H Boli, Carriage 1/4-20x 3/4 ....... 4
U Support, Spreader ........... 1 H Bolt, Carriage 5/16-18 x 3/4 ...... 4
' J Nut, Hex Jam 5/16 x 18 .......... 2
LS
Cg %@E \Nam/
A B C
. g G
) F H
LS
I TT




ltem ' . Part Name Qty. item Part Name Qély.

- Loose Parts Bag No. 62951 . cenn 1 Loose Parts Bag No. 62891 ...........
: (Gontaining the Following ltems) : ~ (Containing the Following ltems):
A Nut,Weld ... 1 A Bolt, Carriage 1/4-20x 3/4 ....... 4
B Clamp, Spreader ..........., e 1 B Screw, Soc. Set 1/74-20x 1 ....... 2
C. Bracket, Spreader ............... 1 c Washer, 17/64 x 9/16 x 3/64 ..... 4
D Lockwasher, External 174 ........ 6 D Nut,Hex 1/4-20 ................. 4
D . Lockwasher, Externai #10 ........ 2 E Nut, Wing /420 ................ 2
D -Lockwasher, External 5/16 ....... 14 F Screw, Hex Hd. 5/16-18 x 1-3/4 ... 2
E Wrench, Hex “L”" 3/32 ........... 1 F Screw, Hex Hd. 5/16-18 x 3/4 .... 2
B "Wrench, Hex “L” 1/8 ............ 1 F Screw, Hex Hd. 5/16-18 x 1 ...... 2
E Wrench, Hex "LV 5/32 ........... 1 G Screw, Pan Hd. 10-32x 3/4 ....... 2
F CTieWire ..o i 2 H Key,56.3/16 ................... 1
G Spacer, Fence Gutde Bar ......... 2
H Nut, Self-Threading ............. 2
J Screw, Hex Hd. 5/16-18 x 1-1/4 ... 8
K Nut, Hex Jam 5/16-18 ........... 8
L Connector,Metor ............... 1
.M Washer, 11/32 x 11/16 x 1/16- . 8

=3

The Hold Downis included with Model 113.241691

: Item - . Part Name Qty.

A~ Clamp. Assernbly ............ e e A
CB-Wing Screw DU L L T Fen e 2
G Washer S e 2
Do Support Rod . .oiovwiiii R i |




ASSEMBLY

ASSEMBLING STEEL LEGS

NOTE: Steel Legs are furnished with Model
113.241691. From among the loose parts, find the
following Hardware:

24 Truss Head Screws, 1/4 - 20 x 5/8 in. long (top
of screw is rounded)

24 Lockwashers, 1/4 in. External Type (approx.
dia. of hole 1/4in.)

24 Hex Nuts, 1/4 - 20 (approx. dia. of hole 1/4in.)
8 Hex Nuts, 1/2 - 13 (approx. dia. of hole 1/2in.}
4 Leveling feet.

Assembie the legs as shown . ..

1. Insert the Truss Head Screws through the holes
in the legs, then through the holes in the
stiffeners. MAKE SURE THE SCREWS GO
THROUGH THE HOLES IN THE SIDE
STIFFENERS MARKED “X".

2. Install the lockwashers . . . screw onthe nuts but
Do Not tighten until completely assembied.

3. Install leveling feet.

"~ ASSEMBLE SCREWS
THROUGH HOLES
MARKED “X"’

END
STIFFENER 1

/2 1N, HEX NUTS

5
e LEVELING FOOT

MOUNTING SAW

1. From among the loose parts, find the following
hardware: : : :

4 Hex Head Screws, 5/16--18 x 1-1/4 in. iong.
4 Hex Nuts, 5/16-18 (approx.dia. of hole 5/16in.)

4 Lockwashers, 5/16 in. External Type (approx.
dia. of hole, 5/16in.)

8 Flat Washers, (dia. of hole 11/32 in.)

2 Place saw on legs so that holes in bottom of saw
line up with holes in top of legs.

3. Install screws, washers, lockwashers and nuts as
Crshown. SR

- SAW BASE
HEX HEAD SCREW

FLAT WASHER —— s

END -
STIFFENER—=[—— ~
FLAT WASHER—~
. LOCKWASHER — |

HEX NUT




If you mount the saw on any other bench, make sure
that there is-an opening in the top of the bench the
same size as the opening in the bottom of thesaw so
that the sawdust can drop through. Recommended
working heightis 33to 37 inches from the top of the
saw fable to the floor..

l 11147
| A e
““:“““““““@— ®
[}
Iim— g ,,4
OPENING
183/4"
151/ 2]
L
Y X
I A /16" DIA, HOLES—+) ———
FRONT OF SAW *

IMPORTANT — Read Before Proceeding

Biade cannof be more than 2inches above the table
top when tifting the sawblade to make bevel cuts or
adjustments. Lower blade to 2 inches or closer o
the table top to tilt the saw. Failure to do this may
result in damage 1o your saw.

INSTALLING HANDWHEELS
Line up FLAT SPOTS on'shaftand handwheel, push
" handwheel anto shaft. Install screw andlockwasher

to ibg_:k handwheels on shaft.

ELEVATION
HANDWHEEL

----------

\10«32 X 3/4 IN.
PHILLIPS
HEAD SCREW

CHECKING TABLE INSERT

1. [nsert should be-even with table top. Check as
shown. Loosen flat head screw that holds insert

~and adjust the four set screws as necessary.

- Tighten flat head screw. Do not tighten screw to
the point where it deflects the insert.

/-3/32 IN.

7 SETSCREW WRENCH

s

2. Toremoveinsert
. “"A_Loosen Phillips Flat Head Screw.

B Liftinsert from front end, and puiltdwar_qfrdnf i

o ofsaw. .
3. To replace insert. " ' ©

Place insert into insert opening in tame"aﬁdtpugﬁ e

“toward rear of saw fo engage springclipand until e

 keyslot in insert will drop over-screw. Tighten

 SCIewW.. -

. Do not tighten screw to. the point where it will

deflect the'inserf.

S pHIRUIPS
. FLATHEAD .
CSCREW oo




HEELING ADJUSTMENT or PARALLELISM
OF SAWBLADE TO MITER GAUGE
GROOVE

While cutting, the material must move in a straight
line PARALLEL to the SAWBLADE . . . therefore
both the miter gauge GROOVE and the RIP FENCE
must be PARALLEL to the SAWBLADE.

If the sawbiade 1S NOT parallel to the miter gauge
groove, the blade will bind at one end of the cut.
{This is known as “"HEELING").

To check for parallelism:

WARNING TO AVOID INJURY FROW
ACCIDENTAL START, TURN SWITCH “OFF” AND
REMOVE PLUG FROM POWER SOURCE OUTLET.

1. Raise blade all the way up by turning elevation
handwheei clockwise. _

2. Mark an “x" on one of the teeth which is SET
(bent) to the LEFT.

3. Place the head of a combination square in the

GROOVE ... adjust blade of square so that it just
touches the tip of the MARKED tooth,

MARK X" ON TOOTH

4. Move sguare to REAR, rotate blade fo see if
MARKED tocth again touches blade of square.

5. i tooth touches square at FRONT and REAR . ..
sawblade is PARALLEL to MITER GAUGE
GROOVE.

6. If tooth does not touch the same amount . .. the
mechanism underneath must be adjusted to
make the blade PARALLEL to GROGVE.

A. Rear support bearing must be moved
TOWARD the combination square if thereis a
space between marked tooth and end of
square in step 4.

B. Rear support bearing must be moved AWAY
from the square if marked tooth pushes square

Q

==

= [

{
REAR SUPPORT ©

out of position in the groove. BEARING
]" -y 3
9 i i
- 1
2 JOF— TILT CLAMP SCREW

7. Make sure tilt clamp screw is tightened.

TILT LOCK HANDLE

Loosen -both screws that hold the rear support

8
: _hbld_ the front

_bearing and. both screws that
support bearing. -

NOTE: Hear screws can be reached through back
of saw. Use a 9/16-in. wrench. To reach front -

support bearing screws insert open end wrench
through openinginfront of base by the tilt clamp
screw. G i

\é'. N e A
' 1
' FRONT SUPPORY e
: ‘ BEARING -/

i




- 9. Using a wood block and hammer as shown, move
rear support bearing to right or left as required to
realign the blade. If necessary, shift front support

" bearing in similar manner; butdo NOT movefront
support bearing unless necessary. Recheck the
alignment with the 'square, then securely
retighten all support bearing screws.

NOTE: Be certain that the widest blade you use
-does not contact blade insert after moving
support - bearing.. -Check this -at both 0°
{perpendicular to the table) and 45° bevel by
~ rotating the fully elevated blade by hand.
Readjust as required to maintain sufficient

WOOD BLOCK
/

clearance.

BLADE TiLT, OR SQUARENESS OF
BLADE TO TABLE

90° (SQUARE) and 45° (BEVEL) STOP SCREWS.

When the bevel pointer is pointing directly to the
“O”" mark on the bevel scale, the sawblade should
make a SQUARE cut 90° 1o the table.

To check for SQUARENESS:

WARNING: TO AVOID INJURY FROM
ACCIDENTAL START, TURN SWITCH “OFF” AND
REMOVE PLUG FROMPOWERSOURCE OUTLET.

1. Blade should be a H'the way UP.
2. Place the square against blade. Make sure square

is not touching the TIP of one of the saw TEETH. -

3:Turn the tilt-iock handle (COUNTER—

"CLOCKWISE) to foosen the tilt clamp screw.

4. NOTE: Handle is spring loaded for engagement

with screw head -~ must be pushed inward for

disengagement whenever necessary to obtain a

new grip on screw head.

L
TILT CLAMP SCREW

o NOTE You do not have to lowerthe blade elevémon x
_to complete this. step because uit wheel is moved_ o

overy little..

5. Rotate TILT handwhee CLOCKWISE one turnto.

tilt_blade. Now. rotate handwheel" COUNTER-;_.--"‘5.‘-“
CLOCKWISE until it stops. Biade should now be,___;f:r.. :

square w:th table. ..

- e




screw must be ADJUSTED.

A. Unscrew 90° STOP SCREW three to four turns |
using 3/16 in. setscrew wrench. i \

B. Turn tilt nandwheel clockwise oneturn, thenturn
handwheel counterclockwise until blade is : o 5

If blade is NOT SQUARE to table . . . the 80° stop i (X x
|

square with table. O
C. Screw 90° stop screw IN until it stops . . . check : -
once again for squareness and readjust screw, if 30°
necessary. STOP SCREW
l o -

if blade is SQUARE to table; \
O

A. Check pointer

\F POINTER DOES NOT point to the “O” mark on JA , OINTER
the bevel scale; Ju G SCREW

A. Remove Elevation Handwheel.
B. Loosen pointer screw and adjust pointer using /

T

medium screwdriver.
C. Reinstall Elevation Handwheel.

POINTER AT
“0" POSITION

HEAD OF
COMBINATION SQUARE

NOTE: Lower sawblade elevation before tilting
sawhlade. Faiiure to do this may resultin damageto
your saw.

1. Lower the blade to about two inches above the
table.

2. Turn tilt handwheel counterclockwise totilt biade
to a 45° bevel. :

3. Raise blade elevation to maximum height.

4. Check bevel of blade with the head of the
combination square. '

If blade is NOT 45° to table .. . the 45° stop screw
must be ADJUSTED. : :

 Unscrew 45° STOP SCREW three to four turns
. using 3/16 in. setscrew wrench.

. Turn it handwheel untii blade is 45° to the table.

Screw 45° stop screw IN until it stops . .. check
once again and readjust screw, if necessary:

. Lower blade. - :
" Tilt blade back to 90°. .

- Tighten tilt lock handle.

. Lower blade below table.

e~NOO 0O®m P

13



TILT MECHANISM

.Lower_lgiade to 2 inches or closer to the table top
before tilting blade. Failure to do this may result in
damage 1o your saw.

The handwheel should turn freely without binding.
The turning action can be adjusted by tightening or
loosening the screws in the bearing retainer.

NOTE: Tilt Handwheel must be removed to adjust.
When adjusting the screws in the bearing retainer
using a screwdriver, hold the nut inside using a 3/8
in. wrench..

ADJUST THESE
| TWQ SCREWS

—

'MOUNTING THE MOTOR
1. CHECK MOTOR ROTATION

A. The motor -must rotate COUNTER—
CLOCKWISE when viewed from the shaft end.

B. MAKE - SURE “KEY" IS REMOVED FROM
SHAFT. - =

C. Place the motor on ydur workbench or onthe
floor. '

D. Plug the cord into a properiy grounded outlet
{See “Motor Specifications . and . Electrical
Reqguirements” Section.} Notice the rotation
of the shaft. If it is not turning
COUNTERCLOCKWISE, . do . hot. continue
-assembly. Contactyour nearest Sears Store or,
Service Center:. S .

E. Remove plug t.rom.ouﬂe't.

5/8 INCH
DIAMETER SHAFT

COUNTER-CLOCKWISE
ROTATION

CWARNING: TO AVOID INJURY FROM

- ACCIDENTAL START, MAKE SURE MOTOR IS
NOT PLUGGED INTO SWITCH OR ANY OTHER
ELECTRICAL OQUTLET. L

2. From among the loose parts find the following:
=1 Motor Mount ; _ e
. .2 Carriage Bolts 1/4-20 x 3/4 in. long " °

-2 Hex:Nuts 1/4-20 (aprox. dia. of hole 1/4in.)
.. 2 Lockwashers External Type 1/4in. (approx. dia.

of hole 1/41in) 7 - v s

3. Insert carriage bolts through square holes in rear -

. -pane} of table saw and through square holes in
- motor mount. Install lockwashers and hiex nuts.

" 4 Tighten nuts,

CARRIAGE BOLT .
1/4-20 x 3/4 IN.

MOTOR MOUNT

14



5. From among the loose parts, find the following

hardware: FLATWASHER \‘
4 Carriage Bolts, 5/16 - 18 x 3/4 in. long LOCKWASHER ) \
4 Flatwashers 17/64 x 3/4 x 1/16 @ <
4 Hex. Nuts, 5/16 - 18 (approx. dia. of hole 5/16 FI \

in.) / \ ‘ -
4 Lockwashers, 5/16 in. External Type HEX NUT ;
(approx. dia. of hole 5/16 in.) EX N M a

6. Place motor on MOTOR MOUNT . . . insert bolts
through holes in MOUNT then through the motor.
install lockwashers, and hex. nuis. Do not
tighten.

7. Position MOTOR BASE on MOTOR MOUNT so
the edges of the MOTOR BASE and the MOTOR
MOUNT are even. Tighten all 4 Hex:. nuts
securely.

THESE TWO W

—

"\ _CARRIAGE BOLT _

AN

)

MOUNTING THE FLEXIBLE SHAFT

1. From among the loose parts find the following:
3 Pan Head Screws 8-32 x 3/8 in. long
3 Lockwashers External Type No. 8
2 Carriage Bolts 1/4 - 20 x 3/4 in. long
2 Hex Head Screws 1/4-20 x 1in. long
4 Hex Nuts 1/4-20 (approx. dia. of hole 1/4in.)
2 Washers 17/64 x 3/4 x 1/16

4 Lockwashers External Type 1/4 in. (approx.
dia. of hole 1/4in.)

2 Shaft Brackets _

1 Flexible Shaft Assembly

1 Motor Connector

1 Square Key 3/16 x 5/8 long

2. Install 3/16 in.square key in mator shaft keyway.,

3. Loosen the 2 setscrews in the MOTOR
CONNECTOR. Line up the keyway in MOTOR
CONNECTOR with the 3/16 in. square key on
the motor shaft.

4. Slide the MOTOR CONNECTOR onto the motor
shaft as far as it will go. SECURELY tighten 2
setscrews. - Test setscrews by trying to slide
motor connector off motor shaft. ' .

IMPORTANT: Make sure: the MOTOR

CONNECTOR is pushed on the shaftas far as it

will go. (Approx. 3/8 inch from motor end
~-ghield) oo : L

E 3/8INCH
CLEARANCE = _

=
:DD.

15

TLINE P KEYWAY f
 WITH KEY IN,
MOTOR SHAFT.




SAW ARBOR

' MOTOREND __— "7~~~ —— - END
5. Remove the plastic covers from the ends of the —TT T T T T - 1
SHAFT HOUSING. : ~ G,
20
@) REMOVE ~  ——
PLASTIC COVERS

6. Push the saw arbor end of the flexible shaftout
of the SHAFT HOUSING until it is
approximately 1 inch above the end of the
SMALL FERRULE.

PULL FLEXIBLE AW R END
SHAFT OUT 1" SAW ARBO

5

7. Insert the flexible shaft assembly through the T
opening in the side of the saw base. Line up the B
. SQUARE END of the FLEXIBLE SHAFTwith the
square hole in the arbor shaft, holding square
end offlexible shaltinsertthe FLEXIBLE SHAFT
‘into the square hole in the arbor asfaras it will-
. QD .
IMPORTANT: Make sure the FLEXIBLE SHAFT is
' ;nstla‘rled as lar as lt wﬂl go. Approximately 3/’4
nch: :

ARBOR SHAFT
BEARING HOLE\

@§

ARBOR SHAFT

SMALL FERRULE

_ARBOR SHAFT
<\ BEARING HOLE

8.} Insert SMALL FERRULE on SHAFT HOUSING =
. into the arbor shaft bearing hole. . -~ . .
“Line up SHAFT RETAINER with- holes in arbor‘ o
~housing and fasten with three 10-32 x 3/8 Pan. = .
Head: Screws ‘and three No. 10 Lockwashers. = . L} o0 0 TR0
Make sure this holds the small ferrule against ..~ .~ [f . W@
the arbor shaft bearing hole. Tighten screws. .~ .. 2 D)

i .PAN HEAD SCREW
.10-32x 3/8 IN.

16



9.

10.

as illustrated. Insert end of LARGE FERRULE
over MOTOR CONNECTOR and line up
SQUARE END of flexible shaft with square hole
in MOTOR CONNECTOR. _

NOTE: f FLEXIBLE SHAFT is not properly
positioned in the square hole of the MOTOR
CONNECTOR it will not be possibie to make
this connection. It may be nNecessary to carefully
rotate the blade to line up the SQUARE END of
the flexible shaft with the square hole in the
MOTOR CONNECTOR. .

Push LARGE FERRULE as far as it will go
against the motor end cap. If it does not enter
motor end cap to ferruie bead, rotate saw blade
while pushing ferrule toward motorto permitthe
square ends of the core to enter their square
mating holes deep enough to allow ferrule to be.
correctly positioned.

CAREFULLY ROTATE BLADE BY
HAND TO LINE UP SQUARE
END OF FLEXIBLE SHAFT

WiTH SQUARE HOLE IN
MOTOR CONNECTOR

|| CONNECTOR
2 LARGE
FERRL

11. Assemble upper and lower shaft bracket by

inserting 1/4-20 x 3/4 carriage boltsin upperand

lower square holes on the saw base rear panel
and then through the slotted hole in the shaft

brackets. Assemble 17/64 x 3/4 x 1/16 washer,
External Type Lockwasher, and 1/4-20 Hex Nut.
Finger tighten.

CARRIAGE BOLT
1/4-20 X 3/4 IN.
WASHER

LOCKWASHER

~—UPPER SHAFT
!BRiACKET

12. Position the upper and lower shaft hrackets so

13 :
" External Lockwashers, and 1/4-20 Hex Nuts to -
Glamp- upper ‘and-lower. brackets together. Do

they wrap around the LARGE FERRULE on the
SHAFT HOUSING. Bottom bracket should just
contact and support LARGE FERRULE. Tighten
nuts that hoid the shaftbrackets to the saw base.

Assemble two 1/4-20 x 1 in. Hex Head Screws,

. not tighten..

— <
_a o] .
_ ! | P~
HEX HEAD —/~ 1
SCREW /] ]
4/4-20 x 1 IN_! -
: { P4

o ' ,‘ e
B A\ s f'«m g
: ~ rockwasheR . L")
’ / / P HEX NUT | | N
_ 174-20 i

7

22 G



14. With end: of LARGE FERRULE inserted into
recess in motorend cap tighten 2 Hex Head nuts
on shaft brackets. LARGE FERRULE must be
pushed against the motorend capasfaras it will T
go. Tighten nuts ‘but do not OVERTIGHTEN. :
The shaftbrackets hold the LARGE FERRULE in
place. Nuts should be securely tightened to O

prevent movement. Overtightening may cause
damage to the LARGE FERRULE. . _ m

Q

BEAD ON FERRULE MUST
CONTACT MOTOR END CAP

IMPORTANT: The LARGE FERRULE shouid be
centered over the MOTOR CONNECTOR (now
located inside of LARGE FERRULE), to prevent
the MOTOR CONNECTOR from contacting the
LARGE FERRULE. :

15. Carefully turn saw blade by hand to make sure
MOTOR CONNECTOR does not hit' LARGE
FERRULE. If they are.in contact, it will cause a
noise and cause resistance to rotation.

16. if the MOTOR CONNECTOR does hit the
LARGE FERRULE loosen the nuts holding the
shaft brackets to the saw base, and the nuts
hotding the LARGE FERRULE ‘in the shaft
brackets. Adjust the brackets and the LARGE
FERHUI&E ugti-l the LﬁHGt.I)E" FERRULE is @
centered. and is not hit. by the MOTOR LARGE = CONNECTOR

- CONNECTOR. R FERRULE DOWN 80 THAT MOTOR
ISP . L L : : CONNECTOR INSIDE DOES

.. NOTE: it may_ be necessary to. raise or lower : NOT HIT FERRULE.
motor on motor mount: slightly, Be sure io . :

~reposition shaft brackets as required.

*17. Tighten nuts.

" ATTACHING AND ASSEMBLING
TABLE EXTENSIONS

From ‘amon “the loose parts find the following
hardware: (Quantity indicated is for 2 extensions)

HARDWARE FOR INSTALLING.
_ EXTENSIONS TO SAW TABLE

No. Description = . . .- - Oty
. B "e_;_(.'H(f.‘_ Screw, 5/16-18 X V-V e 8
2 Flat Washer(D[a. of _HO!E 11/32) PR _ ; wg’w SAW TABLE
3 ‘External Lockwasher, 5/16 ......i..0. 8 o "L‘ *‘@,\@' (REF)
4 Hex Nut,5/16-18 i...... /\\ S
- .1 Insert four (4) 5/16-18 x 1= . :lon o / I SN
. through holes in gach EXTENSION. AL TN
‘2. Position ‘extension against tab ‘ o _3. ) 4 B

_extend through holes in table. - o 5
3. Install flat washer, lockwashers, and nutsonthe. - -

screws.... DONOT TIGHTEN. . -

1.



4. Line up front and top of the extension with the
front and top of the table. Use a combination
square to line-up these edges. SLIGHTLY
TIGHTEN nuts with a wrench.

o
CHECK WITH SQUARE
AT 2 PLACES
MARKED WITH “X”

5. If adjustment is necessary you should tap the
extension into position using a hammer and a
biock of wood. Then firmly tighten nuts.

MOUNTING SWITCH el
1. From among loose parts find the following:
2 Hex Head Screws, 5/16-18 x 3/4 in. long @ ‘@ ~OCKWASHER
2 Flatwashers (dia. of hole 21/64 in.)’ . | (B, eTHHOLE
2 External Lockwashers ' £ = F -
2 Hex Nuts, 5/16-18 _ IS FRONT FENCE
2. Insert two 3/4 inch screws through two flat 10TH HOLE i (ugsL:g’EESSV%N)
washers then through holes in switch. : : @;%_
o WASHER
3. Insert screws through holes eight and tenrin front - %
fence guide bar as illustrated. _ HEX HEAD SCREW
4, install two lockwashers and nuts. Tighten nuts. 5/16-18 x 3/4 IN.
INSTALLING RIP FENCE GUIDE BARS : LEFT SIDE OF
1. From among the Ioose parts find the following : o FRONT GUIDE BAR
rardvare: o GAREPAIR 2o
2 Hex Head Screws, 5/16—18 x 1-3/4 in. long ' 3RD HOLE AFTER SCREWS ARE
INSTALLED)

2 Hex Head Screws, 5/16-18 x 1in. long
- 4 External Lockwashers, 5/16 in.
{approx: dia. of hole 5/16 in)
4 Hex Nuts; 5/16-18 -
“{approx. dia. of hole 5/16 in.)
2 Spacers, 3/4 in. dia. x /2 in. long
-2 Self-threading nuts. : _
- 1Fence Guide Bar Rod
2. Lay guide bars on saw table.

. 'NOTE: The various holes in the bar allows them
. to be positioned on this saw and also. makes -
them adaptable to other mode[s ’

3. insert :a-1-3/4 .inch iong screw through the .
THIRD hole IN THE FRONT BAR as illustrated
. Ingert another 1-3/4 inchlong screwthrough
the SEVENTH hole in bar. _

4. Place spacers on screws.

12



5 Turn front bar end for end and insert boits
-through. holes in middle and on right sides of
front of saw. table as illustrated . . . install
lockwashers and nuts, DON'T SCREW NUTS
ON ALL THE WAY just get them started on the
SCrews..

4TH OR 5TH 2ND HOLE
@\“*SELF-THHEADING NUT  HOLE

6. Insert 1 in. long. screws in SECOND and - “' Sy
FOURTH or FIFTH holes of rear bar and attach \‘\an—,fm,/-— 7
to table the same way as front bar.

7. Insert ends of FENCE GUIDE BAR ROD
through holes in bars as illustrated. Fngg ggc'aDE

MOTE: The ends ofthe ROD are riotthreaded .. .
the SELF THREADING NUTS will ¢ut threads
ontherodasthey arescrewed on. Juststartnuts
onto ends of rod.

8. Hold rod with-one hand and with a 1/2in.wrench
or pliers start screwmg on ONE of the nuts.only
A TURN OR TWO . ..screw on other nut the
same way.

9. Using. TWO 172 in. wrenches or phers tighten
both of the:nuts.

10. Slide the bars S0 that screws are in the M DDLE
- of the slotted holes

- 11. Lift rip fence lock lever and posutson np fence
- over miter gauge groove, holding up thé rear
“end while engaging front end with. bar - lower
fence onto table G




12. Raise blade all the way up,
13. Carefully move fence against blade.

14. Move front bar until “0" mark on rip scale is
approximately in line with indicator.

15. Move FRONT bar upwards until fence is
approximately -1/32 in. above table . . . tighten
screw at left end of bar.

NOTE: Fold a piece of newspaper makin
thicknesses and place betwee% Eip fence gng
table to act as a spacer. This will hold the fence
off of the table approx. 1/32in.

16. Adjust rear bar' so that the fence is
approximately 1/32in. above table ... make sure
it is square with fence guide bar rod . . . tighten
screw at end of bar. -

17. Be sure top surface of extension is PARALLEL
to top surface of rear guide bar.

8 THICKNESSES
OF PAPER

18. Move fence to RIGHT edge of table . . . make
sure it is approx. 1/32in. above table at frontand
rear and tighten screws.

8 THICKNESSES
OF PAPER

ALIGNING RIP FENCE
The fence should slide easily along the bars and

always remain in alignment {parallel to sawblade

and miter gauge grooves). .
The alignment is maintained by a spring underneath
the rip fence which bears against the front guide
bar. o ‘ .
“Jo move the fence, loosen- the lock handle and
grasp the fence with one harnd at the front.

2%




Fo'r very t’:loée adjustments, grasp the guide bar with
both hands and move the tence with your thumbs.

Piace fence on saw but DO NOT LOCK IT,

‘Move the REAR END of the fence slightly to the right \

~or left ... when you release it, the fence shouid
“spring” back toits original position:
If it does not, the spring pressure must be
INCREASED. : N

1. Loosen the screws. : -

2. Move Spring slightly toward front of fence.
NOTE: Applying a coat of paste wax to the rails will
" aliow-fence to be-moved more sasily. -

It the fence does not slide easily along the bars, the
pressure of the spring can be REDUCED.
1. Loosen the screws. R _
2 Move spring slightly toward rear of fence . . . SCREWS
tighten screws. : _ '
WARNING: BE SURE TO PUSH LOCK LEVER ALL
THE WAY DOWN UNTIL THE LEVER RESTS ON
THE SYOP BEFORE USING THIS RIP FENCE.

SPRING

~ SLIDE SPRING TO
ADJUST PRESSURE

The rip fénce lock lever when locked down should

“hold the rip fence securely; it should notbe difficult

to pushdownand lock: .. oo

~If lock lever does not lock fence securely . ...

.1, Raise fock lever. - L

2. Tighten the adjusting nut “using a small.

- “screwdriver until the lever, when locked, holds
the rip fence securely. L L

if fock lever is difficult-to push down-. .

1. Raise lock lever. B :

2. Loosen the adjusting nut-using . a smaill

- serewdriver until the lever is easy to push down

and helds the rip fenice securely.

- 22



3. The rip fence must be PARALLEL with the
sawblade and miter Gauge grooves . . . Move
fence until it is along side of groove, Do NOT
LOCK IT. It sHould be parallel to groove. If it is
not;

A. Loosen the two “Hex Head Screws.”

8. Hold fence head tightly against bar . .. move end
of fence so that it is paraliel with groove.

C. Alternately tighten the screws.

ADJUSTING RIP SCALE INDICATOR

1. Turn ELEVATION HANDWHEEL clockwise until
blade is up as high as it will go.
IMPORTANT: BLADE must be SQUARE (90°} to
TABLE, in order to ALIGN rip fence.

2. Using a rule, position fence on right side of
sawblade 2 in. from the sides of the teeth .. .
tighten lock handle.

3. Loosen screw holding the indicator .. . adjustso
that it points to “2” on the rip scale . . . tighten
SCTeW. C
NOTE: If you cannot adjust indicator so that it
points to “2", loosen the sCrews holding the front
guide bar and move the guide bar.

INSTALLING BLADE GUARD

1. From Among the loose parts find:
4 Truss Head Screws 1/4-20 x 3/4 in. long
2 Hex Socket Setscrews 1/4-20 x 1 in. long
4 Washers. 17/64 x 5/8 x 1/32 '
6 Lockwashers 1/4.in. External Type
- {approx. dia. of hole 1/4 in.)
2 Hex Head Nuts 1/4-20 =
. {approx. dia. of hole 1/4in.).
"2 Wing Nuts 1/4-20 7.0 " L
- {aprox..dia. 'of hole 1/4 in.)
" 1-Spreader Support = .
{PlateNut - o0
1 Spreader Clamp
1 Spreader Bracket .

PREADER SUPPORT
PLATz EADER SUPPO TRUSS HEAD SCREW
NUT E / 3/4 M. LONG

3

\%" ] SPREADER CLAMP
- 02

‘ gL N @7 WING NUT
. L._,_"::: - = @

A
. TRUSS HEAD SCREW
— 3/2 IN. LONG --,%/ L OCKWASHER
. FLAT WASHER @@// 7 EXT. 1/4 IN.

. —— < .
17/64 IN. HOLE % > JI FLAT WASHER _
LOCKWASHER & (j’“’ 37> 17/64 IN. HOLE
EXT. 1/4'IN. A > LOCKWASHER
HEX'NUT
FLAT WASHER / é .
" LOCKWASHER '
- EXT VAN,

P N EXT. 14 N, _
© 17/64 IN.HOLE HEX NUT : .
SOCKET HEAD SETSCREW
1 IN. LONG

HEX NUT



BLADE SQUARE

WARNING: TO AVOID INJURY DUE TO | wm} TABLE
ACCIDENTAL START, TURN SWITCH “OFF” AND
REMOVE PLUG FROMPOWER SOURCE QUTLET.

2. MAKE SURE THE BLADE IS ALL TH
AND SQUARE WITH THE TABLE. E WAY uP

3. Position SPREADER SUPPORT on rod behind RiP FENCE
the rip fence gunde bar. __GUIDE BAR

=~ . SPREADER SUPPORT
POSITIONED ON ROD
BEHIND RIP FENCE
GUIDE BAR

.—7TRUSS HEAD
SCR
PLATE NUT?? 1/4-20 x 314
2 ’ SPHEADER
; . BRACKET
- WASHE“‘?::.—*% WASHER
wcxwa&suﬁﬁw 7—L0CKWASHEFI

HEX NU'rsé\@‘ g

4, Assemble the 7/8 in. long setscrews nuts, sssrsc:mméa“—w HEX Near®
lockwashers and washers to the SPREADER
SUPPORT BRACKET and slip the nuts into the '
slot in the spreader support, ‘
5, Locate spreader supportand bracketonrod, 1/16 \ wsanADER SUPPORT
inch behind the fence guide bar. FENCE g\ BRACKET

in i ' S GUIDE BAR _~; x
6. Finger tighten ONLY THE HEX NUTS. _ o 1716 INGH

VIEW LOCKING DOWN
FROM TOP

7. Lay a piece of flat straight wood and a square on
saw tabie and rotate the:SPREADER SUPPORT
until the bracket is aligned with square. -

8. Usm avamchsetscrewwrenchTIGHTENTHE o
SET CHEWS ONE_Y S _ :

" TIGHTEN
SETSCREW ONLY-

24



ALIGNING SPREADER

WARNING: TO AVOIpD INJURY FROM
ACCIDENTAL START, TURN sWITCH OFF AND
REMOVE PLUG FROM POWER OUTLET.

IMPORTANT: The SPREADER must always be oo
PARALLEL 1o the sawblade and in the MlDl';LE of =

the cut (KERF) made by the sawblade.

NOTE: The spreader is thinner than the width of the
KERF by approximately six thicknesses of paper.

&P ACE EQUAL TO APPROX.
3 THICKNESSES OF PAPER

SPREADER

SPACE EQUAL TO APPROX. LOOKING DOWN QN SAW
| 3 THICKNESSES OF PAPER

1. Make two folds in a small piece (6 x 6 in.) of
ordinary NEWSPAPER making three
thicknesses. The folded paper will be used as a
“spacing gauge”.

o Install TRUSS HEAD SCREWS, SPREADER
CLAMP and WING NUTS to spreader bracket. Do
not tighten wing nuts. Place spreader between
spreader clamp and bracket. Move forward until
all three are in line. TIGHTEN WING NUTS.

3. Lift up both ANTIKICKBACK PAWLS . . . insert
one of the setscrew wrenches or a pencil in the
notches to hold the pawis out of the way.

4. Lay a piece of straight flat wood against the
sawblade. Insert folded paper between spreader
and strip of wood.

5. MAKE SURE THE HEX NUTS UNDERNEATH
ARE LOOSE.

6. Hold the spreader tightly against the wood and
make sure the wood is against the saw blade.
TIGHTEN THE HEX NUTS.

This will atign the spreader in the middle of the
cut (KERF) made by sawbiade.

7. Lower the antikickback pawis. The end of the
right hand (viewed from front of saw) pawishould
move down and clear the end of the small slot
provided in the insert. If end of the right hand

i

, ’ PIECE Ol
\// v \/ ANTgﬁ%ﬁEgACK STRAIGHT W
| !
I} \\ J HOLD WOOD
/k b TIGHTLY AGAINST

— ly_ﬁ" BLADE

d

W

Al

i . -
THREE | R PR
THICKNESS =4 ° | = ‘%«’
OF PAPER Vi .

=XV

e 7 J
e .
/7 £ P N ' %
- o4 ? : s
TE>
A7 /
5%
e - HOLD SPREADER
i TIGHTLY AGAINST WOOD
WING NUT

SPREADER
BRACKEY

:
A

R

SPREADER
CLAMP

pawl strikes the metal of the insert, reposition tl
spreader support.

ADJUSTING MITER GAUGE

NOTE: The slots for the stop pin and the
graduations . are manufactured to very close
folerances which provide accuracy for average
woodworking. In some cases where exireme
accuracy is required, when making angle cuts, for
example, make a trial cut and then recheck it. .

If necessary, the miter gauge head can be swiveled
slightly to compensate for any inaccuracy.

1. Loosen the “knob’” and pull “stop pin” OUT.

2. Swivel the head . .. position itat “0” .. .push the.

stop pin IN .. . lock the handle. . |
3. The HEAD should be square with the Bar and the

pointer should pointto “0”.Readjust the pointerif

necessaty. - - .

 INDICATO
BLOCK

: SQUARE



4. if the head is notsquare with the Bar, adjustments
are required.
A. Loosen the ‘knob” (1) and the “two screws”
-2 :
B. Position the HEAD square with the BAR using
: a combination square,

C. PUSHthe STOP PiNinto the siotinthe head at
“0” ... push the pin into the slot and twist it.
Lock the knob.

D. Recheck with the square. Ifthe head is stilknot
square, loosen the screws (2) and readjust ihe
INDICATOR BLOCK,

E. With the head square with the bar and the pin
pushed- into the siot-adjust the pointer (3) to
point to-“0".

F. The mitergauge head must rest on top of the
bar without being-able to move up and down

. yet.it must swivel freely.

G. The swiveling movement of the head can be

adjusted by "tightening or lcosening the
setscrew (4) . . . using the 1/8 in. setscrew
wrench,
NOTE: The setscrew is located inside of the
head. To reach it, swivel the head to 80
gegrees and - turn the miter gauge upside
own.

1/8 IN, SETSCREW
WRENCH

ASSEMBLING HOLD-DOWN

Locate the clamp assembly, support rod, two wing
- -screws and two washers-in foose. parts bag.

Screw the support rod (1 ) tlghtly mto the hole in the
miter gauge head. :

Posmon thie clamp assembly (2) on the handle and
“rod’. .. install washers (3) and wing screws (4).

'NOTE The small knob {5) on the clamp screw must
not turn. Check nut underneath it .. . it mustbe tight

~against the knob. ‘Usea 1/2inch wrench totightenit. .

CLAMP LOCK
TLATCH

‘PLUGGSNG IN MOTOR

1. From among the !oose parts, fmd twn wnre ﬂes
2. Route motor cord along right side of cabinet and

snap ties in 1/4" hole in side of cabmet Secure - :

two. cords in wire ties.

: 3 Plug motor cord into out!etoh s:de of swnch box :

26

-~ EXTENSION REMOVED FOR
PICTURE CLARITY

" WIRETIES



GETTING TO KNOW YOUR SAW

9 SAWBLADE

7 BLADE GUARD
8 TABLE INSERT :

MIT EXACT--C
LOCEKRHC;\;:‘%?_E 10 A uT === _ ANTIKICKBACK
= e ] PAWLS
6 MITER GAUGE .
5 RiP FENCE

HOLES FOR

T2 s [ (G '6
/ 2_'_’-2» ~ -_;"‘ = a
== yHEs 1‘
”‘[EIII BN/
i e P \0‘* T / l fhrt |1 L ~
i ":‘%LQ\- -

RIP FENCE
LOCK HANDLE

4 TILT LOCK HANDLE
(UNDERNEATH TABLE)

3 TILT HANDWHEEL

2 ELEVATION HANDWHEEL

1 ON-OFF SWITCH

1 ON-OFF SWITCH

CAUTION: Before turning switch on, make sure the
blade guard is correctly installed and operating
properly.

The On-Off Switch has a locking feature. THIS
FEATURE IS INTENDED TO PREVENT
UNAUTHORIZED AND POSSIBLE HAZARDOUS
USE BY CHILDREN AND OTHERS.

A. TO turn saw ON . . .stand to either side of the
blade never in line with it . . . insert finger
under switch fever and putl END of iever out.
Do not cycle the motor switch on and off
rapidly, as this.may cause the sawblade to
loosen. In the event this should ever occur,
aliow the sawblade to come to a complete
stop and retighten the arbor nut normally, not
excessively. Never leave the saw while the
power i{s “ON”, :

B. TO turn saw OFF ... PUSH lever in. Never
Jeave the saw until the cutting tool has come
‘to'a complete stop. - '

C. TO lock switchin OFF position.. . hold switch
IN with one hand ... REMOVE key with other
_hand. C s

WARNING: FOR YOUR OWN SAFETY,
| LOWER BLADE OR OTHER CUTTING
" TOOL BELOW TABLE SURFACE. (If BLADE
IS TILTED, RETURN IT TO VERTICAL (90°)
POSITION). ALWAYS LOCK THE SWITCH
“OFF”. WHEN SAW IS NOT IN USE.. . .
REMOVE KEY AND KEEP IT IN A SAFE
. PLACE...ALSO...INTHEEVENTOF A
POWER FAILURE (ALL OF YOUR LIGHTS
' GO OUT) TURN SWITCH OFF ... LOCKIT
.~ 'AND REMOVE THE KEY. THIS WILL
. PREVENT THE SAW FROM STARTING UP
| -AoﬁAIN WHEN THE POWER COMES BACK




ELEVATION HANDWHEEL . . . elevates or
jowers the blade. Turn clockwise to elevate . ..
counterclockwise to lower, '

NOTE: Any time sawblade has been elevated
to 2-5/8 inches or higher above the table it will
be necessary to lower the blade by turning the
elevation handwheel 5 turns counterclockwise
* befare tilting to bevel. :

TILT HANDWHEEL . . -tilts the blade for bevel
cutting. Turn clockwise to tilt toward left. ..
counterclockwise to tilt toward vertical.

When the blade is tilted to the LEFT as farasit
will go, it should be at 45° 1o the table and the
bevel indicator should point 45°.

NOTE: There are LIMIT STOPS on the saw
which prevent the blade from tilting beyond
45° to the LEFT and 90° to the RIGHT. (See
“Adjustments” “section ‘'Blade Tilt, or
Squareness of Blade to Table"). .

TILT LOCK HANDLE . .. locks the blade in the
desired tilt position. To loosen, turn
counterclockwise. Push handlein andturnitto
ancther position if necessary in order to
tighten or loosen. ,

IMPORTANT: Be sure handle Is hanging in the
“DOWN" position before tilting blade. If itls
pointing to the 1 o'clock position it may jam on
gn;ierslde of the table and bend the locking

off. - :

RIP FENCE .. . is locked in place by tightening
the lock knob, To move the fence, loosen the
;(n'ob and grasp the fence with one hand at the
ront. . L

Holes are provided in the rip fence for
attaching a wood facing when using the dad

head, or molding head.. - - :

Select a piece of smooth straight wood approx.
3/4" thick, at least as long as the rip fence, and
at-least 7-1/2" wide (high) o permit clamping

+..of featherboards. .

- Attach it to-the fence with three -Round Head
#10.Wood Screws 2.in. long. To remove the
facing,. loosen the screws, slide the facing
forward and pull the screws through the round

' Choles.

"I you are making a rip type cut in material

thinner than -3/16 in. while the fence is

positioned over the depressed area of table
extension, the facing should bé attached to the
fence so that the bottom edge touches the top
surface-of the extension. In this case, the
facing must be shorter than the fence. This will
- prevent thin material from sliding under the rip

fence. S = SRR :

. WOOD FACING
G —\
{ P

o

# 10 WOOD SCREWS

6 MITER GAUGE ... head is locked in position

for crosscutting or mitering by tightening the
lock knob. ALWAYS LOCK IT SECURELY
WHEN IN USE.

There are slots for the stop pin at the 45 degree
right and left positions for conveniently setting
the Miter Gauge to cut miters.

NOTE: The slots for the stop pin and the
graduations are manufactured to very close
tfolerances which provide accuracy for average
woodworking. In some cases where extreme
accuracy is required, when making angle cuts,
for example, make a trial cut and then recheck
it

If necessary, the miter gauge head canthenbe
swiveled slightly to compensate and then
locked.

Slots are provided in the miter gauge for
attaching an AUXILIARY FACING to make it
easier to cut long pieces. Be positive facing
does not interfere with the proper operation of
the sawblade guard.

Select a suitable piece of smooth straight
wood . . . drill two holes and attach it with
SCrews.

NOTE: When bevel crosscutting, attach facing
so that it extends to the right of the miter gauge
and use the miter gauge in the groove 1o the
right of the blade.

e HOLD DOWN
&en CLAMP

LOCK KNOB-—|{}I]
BN

m(- \.-..m

Y4 S

— AUXILIARY

STOP PIN 45° 51.07 FACING

FOR STOP PIN.

BLADEGUARD must always be in place and
working properly for all thru-sawing cuts. That
is, all cuts whereby the blade cuts completely
" through the workpiece.

“To remove the guard for special operations,
loosen the wirig nuts and slide the guard off of
therod. DO NOT DISTURB THE SETTING OF
THE ROD. -

When replacing the guard, make sure the PIN
in the rod engages with the NOTCH in the
spreader support. Make sure wing screws are
tightenied securely.

- TABLE INSERT i,s--remova'bie:-fo'r_ removing or
-+ installing blades or other cutting toois.

" _WARNING: TO AVOID INJURY DUE TO
 ACCIDENTAL START, TURN SWITCH “OFF”
"AND REMOVE PLUG FROM POWER
SOURCE OUTLET BEFORE REMOVING

2low the table surface.

nd, a’n‘d | pull toward

28



NEVER OPERATE THE SAW WITHOUT THE
PROPER INSERT IN PLACE. USE THE SAW
BLADE INSERT WHEN SAWING . . . USE THE
COMBINATION DADO MOLDING INSERT (9-
22271) WHEN DADOING OR MOLDING.

Q@ REMOVING AND INSTALLING SAWBLADE.

WARNING: TO AVOID INJURY DUE TO
ACCIDENTAL START, TURN SWITCH “OFF”
AND REMOVE PLUG FROM POWER
SOURCE OUTLET BEFORE REMOVING OR
INSTALLING SAWBLADE.

A. Raise Blade Guard . . . remove insert.

B. To REMOVE blade, place a block of wood
against front of blade . .. PULL arbor wrench
toward you to LOOSEN arbor nut.

ARBOR
WRENCH

ARBORNUT
WOOD BLOCK _

BLADE GUARD NOTSHOWN FOR PICTURE CLARITY

C. To TIGHTEN arbor nut, place a block of
wood against rear of blade . .. PUSH wrench
away from you.

- When installing the blade . . . make sure the
teeth are pointing toward the front of the saw
.and that the blade and collars are c!ean and
free from any burrs. _
The  HOLLOW: side .of the collar must be
against the blade.

' Always tighten the- arbor nut se(:urety _
.- NOTE: When using. the Dado or Molding Head, -
o it is_not necessary to mstalI the Ioose coilar
.- To replace insert.

= Place-insert into-insert opemng in tabie and
- push toward rear-of saw to engage spring clip

S and antil keyslot in msert w:ll drop overscrew.
o dighten screw. :

Do not t[ghten screw to the pomt where lt w:ﬂr'
.- deflect the msert _

§

BLADE GUARD NOT SHOWN FOR PICTURE CLARITY

ARBOR NUT /

LOOSE
COLLAR
ARBOR -
. («"J T
@/, 1
{ 7\ ARBOR NUT
[ .
e if 4
TEETH POINTING TO —. S GBe
FRONT OF SAW o
10 exacr--cur

A

The “yeilow” plastic disc imbedded in the tabie
in front of the sawblade, ;s provaded for
marking the location of the “sawcut” on the
workpiece.

Check disc .. . if it is above table surface
place a piece of hardwood ontfop ofitandtar
it down.

. With blade 90° (square to table) cut off ¢
piece of wood.

C. Pull miter gauge back until wood is overdisc

Using very sharp pencil, mark a line on disc

D. with miter gauge inright hand groove, follow

same procedure and mark another lire or
disc. '

. These lines indicate the “péth" of the cu
(kerf) made by the sawblade.

. When cutting the workpiece, line up mark or
workpiece with line on disc.

Use the hold-down clamp (optional accessory
on the miter gauge for greater accuracy.




BASIC SAW OPERATION

WORK HELPERS

Before cutting any wood on your saw, study all of
the “Basic Saw Operations”. '

Notice that in order to make some of the cuts, it is
necessary to use certain devices “Work Helpers”
‘like the Push Stick; the Push Block and the Auxiliary
Fence/Work Support, which you can make yourself.
After you have made a few practice cuts, make up
these “helpers” before starting any projects. Make
the “Push Stick”first. ' :

SLIGHTLY LESS THAN
"THICKNESS OF WORKPIECE

UP 70 3/8"
AN
FLo
!
A _ —»‘ 12
] >, 45° " NOTCH

NOTE: Al ﬁrﬁénsion_s in-inches
PUSH STICK AND PUSH BLOCK

Make the Push Stick using a piece of 1x 2,0rripone
from a wide board, say 11-1/2in. wide, and set the
rip fence 9-7/8 in. from the sawblade,
Make the Push Block using a piece of 3/8in.and 3/4
in. plywood. : R _ S
The-small-piece of wood-3/8 in. x 3/8.in. x.2-1/2 in.
should be GLUED to the plywood .. .DONOT USE
- NAILS. This is to prevent duiling the sawblade in the
event you mistakingly cut into the push block.

X"‘"':

Position the handle in the center of the plywood and

fasten together with glue and woodscrews.

BE PARALLEL

THESE EDGES MUST |
[ . 3/4 PLYWOOD

- 4-3/44
T
PUSH BLOCK | ,
3/8
2-1]2
-+ N
- 51/8 A J;'
e . 3/8
~

NOTE: Al dimensions In inches  3/8 PLYWOOD

AUXILIARY FENCE/WORK SUPPORT

Make one using a piece of 3/8 in. and 3/4 in.
plywood. Fasten together with giue and
woodscrews.

NOTE: Since the Push Biock is used with the
Auxiliary Fence, the 4-3/4 in. dimensions must be
held identical oh both the pieces.

AUXILIARY FENCE/
WORK SUPPORT 1\/}‘ PLYWOOD

! .
3’/1
1-1/4
.
/’)
THIS FACE AND THIS ™ 30 T
EDGE MUST BE PARALLEL 7+ @
o~
3/8 PLYWOOD

USING THE MITER GAUGE
THE WMITER GAUGE IS USED WHEN

CROSSCUTTING, MITER CUTTING, BEVEL

CUTTING, COMPOUND  MITER CUTTING,
"DADOING and when. RABBETTING" AND
- 'MOLDING across the end of a narrow workpiece.

WARNING: FOR YOUR OWN SAFETY, ALWAYS
"OBSERVE THE FOLLOWING SAFETY

PRECAUTIONS IN ADDITION TO THE SAFETY

INSTRUCTIONS ON PAGES 2, 3,and 4. -

1 Never make these cuts freehand (without using
the miter gauge or other auxiliary devices)

-pecause the blade could bind in the cut and.

cause a KICKBACK or cause: your fingers or
-hand to slipintothe blade. . ... ... ..~

2. Always lock the miter ;gaugé, ._ée:c;:._!rélcy when in

. Remove rip fence from tabte —

[

of dadoing, _m'o!din:g: or rabbeting cuts.

top of workpiece. Additional blade exposure
would increase the hazard potential. _

4. Make sure blade guard is installed for all “thru- -
sawing” ‘operations (when sawblade cuts
“entirely thru the thickness of the workpiece.) . = -
Replace guard IMMEDIATELY after completion - g

" “5.'Have blade extend approximately 1/8in. _aboVe . KICKBAG

6. Do.not stand directly in frontof the blade in case
of a THROWBACK {Small cut-off piece caught
by the back of the biade and thrown toward the
operator). Stand to either side of the biade.

7. Keep your hands clear of the blade and out of
the path of the blade.

8. If blade stalls or stops while cutting, TURN

SWITCH OFF before attempting to free the

" 9. Do notreach over or behind the blade to pull the

“~ workpiece through the cut . . . to supportlong or

heavy workpieces .. . toremove cut-off pieces of
material or FOR ANY OTHER REASON. . _

- 10, Do not pick up small pieces of cut-off material

- from the table. REMOVE them by pushing them
" OFF the table with a long stick. Otherwise they
2 'gmgd“be'thr'dwn:back at you by the rear of the

11, Do not remt e small biéces-of cut-off material

“that may: become TRAPPED inside the ‘blade
‘' quard while the saw is RUNNING. THIS COULD
“ENDANGER YOUR HANDS -or cause a

Turn the saw OFF. After the blade has stopped
turning, lift the guard and remove the piece.



CROSSCUTTING

CROSSCUTTING is known as cutting wood across
the grain, at 90°, or square with both the edge and
the flat side of the wood. This is done with miter
gauge set at “0".

The graduations on the miter gauge provide
accuracy for average woodworking. in some cases
where extreme abcuracy is requirad, when making
angle cuts, for example, make a trial cut and then
recheck it with an accurate square, or protractor,

If necessary, the miter gauge head can be swiveled
slightly to compensate for any inaccuracy.

NOTE: The space between the miter gauge barand
the groove in the table is held to a minimum during
manufacturing.

For maximum accuracy when using the miter
gauge, always “favor” one side of the groove in the
table. in other words, don't move the miter gauge
from side to side while cutting, but keep one side of
the bar riding against one side of the groove.

NOTE: Glue a piece of sandpaper to the face of the
miter gauge head. This will help prevent the
workpiece from “creeping” while it is being cut.
The Hold-Down Ciamp included with 113.241680
should be used on the miter gauge for greater
accuracy.

The miter gauge may be used in either of the
grooves in the table. Make sure it is locked.

When using the miter gauge in the LEFT hand

WORKFIECE

groove, hold the workpiece firmly against the miter
gauge head with your left hand, and grip the fock
handle with your right.

When using the RIGHT Hand groove, hold the
workpiece with your right hand and the lockhandle
with your left hand.

When cutting long workpieces, invert AUX?UAHY
FENCE/WORK SUPPORT and position it on fop of

the guide bars to support the workpiecesas near to -

the end as possible. If this does not adequately
support the workpiece, you can make a simple
support by clamping a piece of plywood to a
sawhaorse. .

Use the Hold-Down Clamp included with
113.241690 on miter gauge for greater accuracy.

AUXILIARY FENCE/
WORK SUPPORT

REPETITIVE CUTTING

REPETITIVE CUTTING is known as :cutfi'ng a

quantity of pieces the samelength without having to
mark each piece. : I

1. Use the Stop Rods (optional accessory) only for
“+ cutting duplicate pieces 6 in. long and longer..

2. Foliow all Safety Precautions and”fO'per'atidna'i <

¢ Instructions for, .Crpss Cutting. T

~.‘When m'a'king»r'epeﬁtivebut:éfrotﬁ-a long wdfkpi'ec‘ei o

 »make sure it is adequately supported. ‘,
Use the Hold-Down Clamp. included with

113.241690 on the mitergauge for greateraccuracy.

AUXILIARY FENCE/
WORK SUPPORT



1. NEVER USE THE RIP FENCE AS A LENGTH
.STOP BECAUSE THE CUTOFF PIECE CQULD
BIND BETWEEN THE FENCE AND THE BLADE
CAUSING A KICKBACK.

2. When making-repetitive cuts shorter than 6 in.,
.- clamp a block of wood 2in. longtothetableto act
—-as a length stop: Do not clamp directly to the
bottom edge of the table because the "swivel” of
the clamp: will not grip properly. Place a small
block of wood between the bottom edge of the
table and the “C” clamp. '
“CAUTION: When clamping the block, make sure
that the end of the block is well in front of the
 sawblade, Be sure it Is clamped securely.

-3. Slide the workpiece along the miter gauge untll it
touches the block .. . hold it securely or clamp it
with =~ the Hold-Down.  Clamp included with

- 113.241690;

4. Make the cut. .. pull the workpiece back .. .push
the cut off piece off the table with a long push

stick .. . DONOT ATTEMPT TO PICK IT UP AS
THIS COULD ENDANGER YOUR HANDS.

MITER CUTTING

MITER CUTTING is known as cutting wood atan
angle other than 90° with the edge of the wood.
Follow the same procedure as you would for
crosscutting.

Adj'::s't the miter gauge to the desired angle, and
lock it o :

The miter gauge may
grooves in-the tabte. _

When using the miter gauge in the LEFT Hand
- groove, hold the workpiece firmly against the miter
-gauge head with your left hand, and grip the lock
knob with your right. .. :

be used i_n' either‘of the

- When' usjng ‘the: RIGHT hand groove’,'hold the
. workpiece with your right hand and the knob with
. your feft hand. .. .. .
. Use the -Hold-Down Clamp included with
- 113.241690 on the miter gauge forgreateraccuracy.

BEVEL CROSSCUTTING o
 BEVEL CROSSCUTTING is the same. as
' crosscutting except that the wood is also cutatan
angle . . . other than 90° with the fiat side of the
wood. -~ el R .
" NOTE: Anytime saw blade has been elevated to 2-
- 5/8 inches or higher above the table, it will be
~.necessary to lower the bilade by turning the.
elevation handwheel 5 turns counterclockwise
before titing fobevel
Adjust the blade to the desired angle..~

Use the Miter. Gauge in the groove to the REGHT of

the blade. It cannot be used in the groove to the
LEFT because the blade guard will interfere. Hold-

~ the workpiece with. your right. hand. and the -

- tockhandie with your left hand.

" Use the AUXILIARY FENCE/WORK SUPPORT for - o

additional support of the workpiece.

{ay it -across- the guide bars ‘ta 'V‘suﬁpdﬂ.”tﬁé’ :

~workpiece as near to the end as possible. .. -

' Use the Hold-Down Clamp included with

113.241690 on the miter gauge forgreateraccuracy.

32




COMPOUND MITER CUTTING

COMPOUND MITER CUTTING is a combination of
miter cutting and bevel crosscutting. The cut is

made at an angle other than 90° to both the edge
and the fiat side of the wood.

Adjust the miter gauge and the blade to the desirec
angle . . . Make sure miter gauge is locked.

USING THE RIP FENCE

RIPPING, BEVEL RIPPING, PLOUGHING,
MOLDING, RESAWING AND RABBETING are
performed using the RIP FENCE together with the
AUXILIARY FENCE/WORK SUPPORT, PUSH
STICK OR PUSH BLOCK.

WARNING: FOR YOUR OWN SAFETY, ALWAYS
OBSERVE THE FOLLOWING SAFETY
PRECAUTIONS IN ADDITION TO THE SAFETY
INSTRUCTIONS ON PAGES 2, 3, and 4.

1. Never make these cuts FREEHAND ({without
using the rip fence or auxiliary devices when
required) because the blade could bind in the
cut and cause a KICKBACK.

2. Always lock the rip fence securely when in use.
. Remove miter gauge from table.

4. Make sure blade guard is installed for all thru-
sawing type cuts. Replace the guard
IMMEDIATELY following completion of
resawing, rabbeting, dadoing, or molding
operations.

Frequently check the action of the
ANTIKICKBACK PAWLS by passing the
workpiece alongside of the spreader while saw
is OFF. -

Pull the workpiece TOWARD you. If the PAWLS
do not DIG into the workpiece and HOLD # . ..

" the pawls must be: SHARPENED. See
“Maintenance” section.

[#+]

5. Have blade extend approximately 1/8 in. abowt
top of workpiece. Additional blade exposur
would increase the hazard potential.

6. Do not stand directly infront of the blade in cas:
g;‘ g KICKBACK. Stand to sither side of the
ade.

7. Keep your hands clear of the blade and out ¢
the path of the blade.

8. if the blade stalls or stops while cutting. TUR?
SWITCH OFF before attempting to free th
blade.

9. Do not reach over or behind the blade to pultthi
workpiece through the cut . . . tosupportiongo
heavy workpieces . . . to remove smail cut-of
pieces of material or FOR ANY OTHEI
REASON.

10. Do not pick up small pieces of cut-off materiz
from the table. REMOVE them by pushing ther
OFF the table with a long stick. Otherwise the
could be thrown back at you by the rear of th
blade.

11. Do not remave small pieces of cut-off materic
that may become TRAPPED inside the blad
guard while the sawis RUNNING. THIS COULI
ENDANGER YOUR HANDS or cause
KICKBACK.

Turn the saw OFF. After the blade has stoppe
turning, lift the guard and remove the piece.

RIPPING

RIPPING is known as cutting a piece of wood with
the grain, or lengthwise. This is done using the rip
fence. .
Position the fence to the desired WIDTH OF RiPand
lock in place.
Before starting to rip, be sure
A. Rip Fence is paraliel to sawblade. -
B. Spreader is properly aligned with sawblade.
C. Antikickback pa_Wls are functioning properly.
When ripping LONG BOARDS or LARGE PANELS,

always use a work support. S

A simple one can be made by ciamping a piecé__of_ -

plywood to a sawhorse. .. :
BEVEL RIPPING

-~ When bevel ripping material 6 .in. or narrower, use
~ fence on the right side of the blade ONLY. This will
_provide more space between the fence and the
_sawblade for use of a push stick. If the fence is

mounted. to: the left, the sawblade guard -may’ :

interfere with proper use of a push stick... ..

a3

WORKPIECE

3 Pt Y
( 1

L {
e N/

ALWAYS SUPPORT LONG WORKPIECES

TABLE




When "WIDTH OF RIP"is 8in.and WIDER
F::"IGHT Hand to feed the workpiece until it i: g?ei?gg
the table. ' ' |

Use LEFT hand ONLY to guide the workpi
not FEED the workpiece with the left hg;%:fe .. do

L

When “WIDTH OF RIP”is 2in.to 6in. wide USETHE k N
PUSH STICK to feed the work. s

When WIDTH OF RIP is NARROWER than 2in, the
‘push stick CANNOT be-used because the guard will
‘interfere . . . USE the AUXILIARY FENCE/WORK
SUPPORT and PUSH BLOCK. = . : o

_ Attach’ Auxiliary Fence/Work Sipport to rip fence
with two “Cclamps. -0 o




Feed the workpiece by hand along the AUXILIARY

FENCE until the end is approx. 1in. past the front

eBdgg (?if( the table. Continue to feed using the PUSH
L .

Hold the workpiece in position and install the PUSH
BLOCK by sliding it on top of the AUXILIARY
FENCE/WORK SUPPORT (This May Raise Guard}.

Narrow strips thicker than the Auxiliary Fence/Work
Support may enter the guard and strike the baffle.
CAREFULLY raise guard only enough to clear the
workpiece. Use PUSH BLOCK to complete cut.

PLOUGHING AND MOLDING

'PLOUGHING is grooving with the grain the long ' MOLD.ING is shaping the workpiece with the grair
way of the workpiece, using the fence. USE the long way of the workpiece, using the fence. USE
Featherboards and push sticks as required. - Featherboards and push sticks as required.

. MOLDING

35



RESAWING

RESAWING is known as ripping a piece of wood
through its thickness. Do not attempt to resaw
BOWED or WARPED material. NOTE: To RESAWa
piece of wood wider than 3-3/8 in. . . . it will be
necessary to remove the blade guard. . .and use the
AUXILIARY FENCE/WORK SUPPORT. (See “Work
Helpers”).

Clamp it to the table so that the workpiece will
SLIDE EASILY but not TILT or MOVE SIDEWAYS
without BINDING between the two fences.

Do notclamp directly to the bottom edge of the table
because the “swivel" of the clamp will not grip
properly. Place a small block of wood between the
bottom edge of the table and the “C" clamp.

WARNING: FOR YOUR OWN SAFETY ...

1. DO NOT “BACK UP” (REVERSE FEEDING)
WHILE RESAWING BECAUSE THIS COULD
CAUSE A KICKBACK.

VAN

2, MAKE FIRST PASS TO A DEPTH SLIGHTLY
LESS THAN ONE-HALF THE WIDTH OF THE
BOARD; KEEP SAME FACE OF BOARD
AGAINST FENCE FOR SECOND PASS AS THE
FIRST PASS.

3. INSTALL BLADE GUARD IMMEDIATELY UPON
COMPLETION OF THE RESAWING
OPERATION.

CUTTING PANELS

When cutting pahels {whenever fence is positioned
outside of table surface), ALWAYS use the
AUXILIARY FENCE/WORK SUPPORT.

1. Uniock fence and raise rear end.

2. Position AUXILIARY FENCE/WORK SUPPORT
as shown and attach it with two “C” clamps.

AUXILIARY FENCE/
WORK SUPPORT

RABBETING o
RABBETING is known as cutting out asection of the

corner of a piece of material, across an end oralong

an edge. _

To make a RABBET requires cuts which do not go
~allthe way through the material. Therefore the blade
‘guard must be removed. . S &

1. Remove blade guard.

2. Eor. rabbeting along an edge {long way of .

-+ workpiece) as shown, add facing to rip fence
- approximately as high as the workpiece:is wide.
~:Adjust. rip fence and. blade :to required

~dimensions; then make first cut with-boardflaton
table'as any rip (type) cut; make second cutwith

workpiece orredge. Follow all precautions, safety

instructions, @nd operational instructions as for
‘ripping, or rip type operations, including feather

‘boards and push stick, etc. -

3. For rabbeting across an end, for workpiece 10- . -
. 1/2" and narrower make the rabbet cut withthe -
board: flat on the table. Using. the miter gauge .-~
.. fitted with a facing, follow the same procedures. -

and instructions for cross cutting, making
successive cuts across the width of the work-

RABBETING
ACROSS THE END

.. AABBETING ALONG
- . THEEDGE -

piece to obtain the desired width of cut. DONOT
. use the rip fence for rabbeting across the end.
" 4. INSTALL BLADE GUARD IMMEDIATELY UPON

_ COMPLETION OF RABBETING OPERATION.

. Rabbet cuts can be made in one pass of the work-

piece over the cutterusing the dado head or molding
head. . ‘ S



DADOING

instructions for operating the Dado Head are
contained in booklet furnished with the Dado Head.

The Recommended Dado Head is listed under
Recommended Accessories in this manual.

The arbor on the saw, is only long enough so that
the widest cut that can be made is 13/16" wide.

It is not necessary to install the outside loose collar

before screwing on the arbor nut. Make sure the
arbor nut is tight. :

ALWAYS USE DADO INSERT LISTED UNDER
RECOMMENDED ACCESSORIES.

When using the dado head it will be necessary to
remove the Blade Guard and Spreader. Use Miter
Gage and follow same procedures and instructions
for Cross Cutiing.

ALWAYS REPLACE THE BLADE, GUARD AND
SPREADER WHEN YOU ARE FINISHED
DADOING.

MOLDING CUTTING

Instructions for operating the Molding Head are
contained in a bookiet furnished with the Molding
Head.

The recommended molding head is listed under
Recommended Accessories in this manual.

Aiways use WMolding Insert Listed Under
Recommended Accessories,

When using the molding head it will be necessary to
remove the Blade Guard and Spreader.. USE

LOOSE COLLAR — . f|
e
NUT -

ARBOR

4

™ SAW ARBOR

REMOVE SAWBLADE AND
INSTALL DADO HEAD

BACK OF SAW

CAUTION. USE FEATHERBOARDS AND PUSH
STICKS, etc. AS REQUIRED.

ALWAYS REPLACE THE BLADE GUARD AND
SPREADER WHEN YOU ARE FINISHED
MOLDING.

USING FEATHERBOARDS

Add 8 inch high flat facing board to the fence, the
full length of the fence.

Use featherboards for all non “thru-sawing”
operations (when sawblade guard must be
removed). Featherboards are used to keep the work
in contact with the fence and table as shown, and to
stop kickbacks.

Mount featherboards to fence and table as shown,
so that leading edges of featherboards will support
workpiece until cut is complete, and the workpiece
has been pushed completely past the cutter
(sawblade, dado head, molding head, etc.) with a
pushstick, as in ripping. T

. L CLAMPS

FEATHERBOARD

Before starting the operation (switch “OFF" and
cutter below tabte surface): .

(a) Install featherboards so they exert pressure on
the workpiece; be positive they are secure, and

(b) Make sure by trial that the featherboards wiil
stop a kickback if one should occur.

Featherboards are not employed during non thru-
sawing operations when using the miter gauge.

Replace the sawblade guard as soon as the non
thru-sawing operation is complete.

37



. LUBRICATBON AND MAINTENANCE

1. The sleeve bearings, in both end shields of the

 motor, have been libricated at the factory with
correct lubricant. No other part of the motor
requires lubrication.

2. Re-lubricate motor beanngs in accordance with
the instructions on the nameplate. Be sure to
wipe off dirt or grit if present around oil hole caps

- to prevent any possibility of foreign matenal
contaminating -the oil wicks that supply the
bearings with oil. Use a good grade of medium
weight mineral oil, such as automobileengineoil,
SAE 20.

3. If dlsassembly of the motor is necessary, it should
be returned to your nearest Sears retail or mail-
order store in order to prevent voiding the
guarantee.

MOTOR

NOTE: The speed of this motor cannot be

' regulated or changed.
. Every effort should be made to prevent foreign

material from entering the motor. When operated
under conditions likely to permit accumulations
of dust, dirt, or waste within the motor, a visual

. inspection should be made at frequent intervals.

Accumulations of dry dust can usually be biown
out successfully.

NOTE: Motors used on wood-working tools are

- particularly susceptible to the accumulation of

sawdust and wood chips and should be blown out
or “vacuumed” frequently to preventinterference
with normal motor ventilation and proper
operagion of the centrifugally-operated starting
switch.

MAINTENANCE

WARNING: TO AVOIB INJURY, TURN SWITCH
“OFF” AND REMOVE PLUG FROM  POWER
SOURCE OUTLET BEFORE MAINTAINING OR

" _LUBRICATING YOUR SAW.

Do not allow sawdustto accumulate msnde the 'saw.

Frequently blow’ out any dust that may accumulate
inside the saw cabmet and the motor.

' Frequently clean your cutting tools with Craftsman
-~ Gum-and Pitch Remover.

. Acoat of automobrte—type wax applled to the table
~will_help to keep the surface clean and aliow
workpieces to slide more freely. :

clfthe power cord isworn or cut, or damaged in any
~way, have it replaced 1mmediately

Make sure the teeth of the ANTIKICKBACK pawls
-are always sharp. To sharpen:’

" 1:Identify the duu tooth or teeth. Remove blade

.. guard.

' ‘ 2 Rotate pavﬂ toward rear of spreader 0. that teeth

are above top.of spreader o

3. Hold spreader with left hand ahd place pawl over

oo corner of ‘workbench.

4 Sharpen the dull tomh usrngza few hght strokes of
-a fme-cut round flle o e

.38




The following parts should be oiled occasionally
with SAE No. 20 or No. 30 engine oil.

1. Tilt screw threads and pivot nut. (First Clean with
Craftsman Gum & Pitch Remover.)

2 Elevation screw threads and pivot nut. (First
Clean with Craftsman Gum & Pitch Remover.)

3. Cradle bearing poinis.

4. Bearing points in guard assembly, miter gauge
and rip fence.

LUBRICATION OF FLEXIBLE SHAFT

Flexible shafts do require periodic lubrication
because the core acts as a screw conveyor which
will pump the lubrication to one end of the shaft over
an extended period of operation. The frequency of
lubrication depends on how the saw is used. When
the saw operates continuously for long periods of
time, a lubrication schedule shouid be developed.
The time period may be every 80 or 100 hours. An
indication that the shaft needs lubrication is when it
becomes noisy. Conversely, when the saw has
limited and infrequent use, the grease will

#*

FENCE.

# BEARING POINTS

JRICATION

eventually age and harden so that it witi not provic
an adequate oil film between the core and casir
liner and must be replaced.

LUBRICATION PROCEDURES

1. Remove the core from the casing, clean theco
by washing with kerosene or an approwvs
soivent.

2. Dry the core.

3. Inspect the core for worn or broken wires. lfco
is damaged, it should be replaced.

4, “Butter” the entire length of the core with a go ¢
grade of general purpose bearing grease with
minimum operating temperature of -40°F au
reassemble in casing. DO NOT force the grea
into the casing with a grease gun. Too mu
grease will affect shaft life because it makes £
core work harder.

o o |
D'j._:
Bnauadusad 5} ) E /i
- -5 ol
"\\}[ ‘e d ﬁ;\\é
[LI \31 T éﬁg/ \\\
P . ' C O ,\"\- |
| (I OMNL
@ % _1\"

4 BEARING POINTS

RECOMMENDED ACCESSORIES

ITEM o ' " CAT.NO.

Steel Stand .........oveeeiiiinen L. 822214
Caster Sets ............ SR 9-22222 or 9-22221
Solid Table Extension ...... SRR EY o 9-299587
7 in. Molding Head Set ...... rieaes e 3217
7 in. Moiding ‘Head Set ........ ...« i . 923218
7 In. Molding ‘Head ............ PR ... 9-3214
Molding/Dade insert for 7 in. : -
Dia. Molding or Dado Head .......... 9-22271
Work Light ... os i i ia i .- 9-2480-
Sawdust Coliection System evediiieiias 9-24242 7

10" Dia. Sawblades with 5/8" Bare . See Catalog

‘- Work nght ..... S PR O 9*2481 X

ITEM . . CAT.N

7 .In. Dla Adjustable Dado Head
. 9-3261 - 9-3262 - 9-3=

_ 7 in. Dia. DadoH_ead ................... L 9-32
C Sanding Wheel ..........ocveeeniiennn 8-2273
‘Miter-Gauge Stop Rods .....cone .. B-20¢
‘Miter-Gauge Hold-Down Clamp ....... 8-29¢
CoTaperJdig L eeiiiiennns et 9-3z
URIVErSal JiG e ve it 9-3%
Powe Tool Know How Handbock SRR
Table Saw .. ..iiiiiecareneine i . B-2¢
Cast Iron Extension, 12:x 27 mches v ees B-222
Rip Fence Bar ..o . i 9-29¢
Table Extension Kit .....coooearireen. - 9-28

29



TROUBLE SHOOTING

WARNING: TO AVOID INJURY, TURN SWITCH “OFF” AND ALWAYS REMOVE PLUG FROM POWER SOURCE
- OUTLET BEFORE TROUBLESHOOTING.

 TROUBLE SHOOTING -- GENERAL

TROUBLE

PROBABLE CAUSE

REMEDY

Excessive vibration.

1. Blade out of balance.

—t

. Discard Blade and use a different blade.

Cannot make square
Cut when crosscutting.

1. Miter gauge not adjusted
properly.

—

. See “Adjusting Miter Gauge.”

Cut binds, burns or
stalls motor when

ripping.

-1. Dull btade with-improper
tooth set.

. Blade is Heeling.

sWarped board.

- Rip tence not parallel
to biade.

. Spreader out of
alignment.

1. Sharpen or .replace blade.

. See “Heeling Adjustment . . ."

. Make sure concave or hollow side is facing
“down,” feed slowly.

4. See “Aligning Rip Fence"

. See “Aligning Spreader.”

Cut not true at 90°
or 45° positions.

1. Stop screws not properly
adjusted.

1. See “Blade Tilt", or “Squareness of Blade
to Table.”

Tt and elevating
"~ handwheel turn hard.

1. Sawdust on threads of tilt
screw or elevating screw.
. Bearing retainers

too tight.

1. See “Maintenance and Lubrication”
section.
2. See “Tilt Mechanism.”

'TROUBLE SHOOTING -- MOTOR
" NOTE: Motors used on wood-working toois are particularly susceptible to the

- accumulation of sawdust and wood chips and should be blown out or “vacuumed”
“frequentiy to prevent interference with normal motor ventilation.

" TROUBLE

REMEDY

~‘Excessive noise. -

‘PROBABLE CAUSE

1. Motor.

1. Have motor checked by qualified service
- technician. Repair service is available at
your nearest Sears store.

Motor fails to develop
full power. NOTE:
LOW VOLTAGE:

| decreases rapidly with-
- decrease in voltage at

~example; a red ucticm
- of 10% in voitage

1. the motor is capable,
- in voltage causes a

| maximum power
output.)

(Power output of motor |
motor terminals. For |

-causes a reduction of |
] 19% in maximum . L o r ot e
‘power output of which | -~

reduction of 3% in |

1. Circuit overloaded with
lights, appliances and. -
other motors.

2. Undersize wires or circuit
too long.

3. Gehef:ilzé'veﬂbédi:ng of -
_power company .-

Eyag o

faClllfles;',i R

and a reduction of 20% |

1. Do not use other appliances or motors on
same circuit when using the saw. .

2. Increase wire sizes, or reduce length of
_‘wiring. See “Motor Specification and
_._Electrical Requirements” section. ‘
3. Reqm'st«a.voitage_ check from the power
company.. R :




TROUBLE SHOOTING -- MOTOR (Continued)

TROUBLE

PROBABLE CAUSE

REMEDY

Motor starts siowly
or falls to comea up
' to full speed.

. Low voltage will not
. Windings burned out

. Starting relay not

trip relay.
or open.

operating.

. Request voltage check from the power

company.

. Have motor repaired or replaced.

. Have reiay replaced.

#otor overheats.

R

. Motor overloaded.
. Improper cooling. (Air

circulation restricted
through motor due to
sawdust.

. Feed work slower into blade.
. Clean out sawdust to provide normal air

circulation through motor.
See “Maintenance and Lubrication”
section.

Starting switch in
motor will not
operate.

. Burned 'sWitc_:h contacts

. Shorted capacitor_

. Loose or broken

{due to extended hold-in
periods caused by low
tine voltage, etc.)

connections.

. Have switch replaced and request a voliage

check from the power company.,

. Have capacitor tested and replace if

defective.

. Have wiring checked and repaired.

Motor stalls
{resulting in blown
fuses or tripped
circuit breakers).

. Starting. switch not

. Volitage too lowto permit

. Fuses or circuit breakers

operating.

moter to reach operating
speed.

do not have sufficient
capacity.

"1..Have switch replaced.

. Request voltage check from the power

company.

. install proper size fuses or circuit breakers.

_ Frequent opening of
fuses or circuit
breakers.

. Motor overloaded.
.:Fuses or circuit breakers

. Starting switch not
- operating (motor does.

do not have sufficient
capacity.

not reach speed). . -

. Feed work slower into blade.
. install proper size fuses or circuit breakers.

. Have switch replaced.

4%




'REPAIR PARTS

© 169LbZ°CHL "ON TIAOW MVS T18V.L HONI 0} 3XNT3A NVINSLIVHO HO4 LSI1 SLHVd

42



"AlleD0" paseydIng og AB ~ W} 3JEMPIEH PJEPUBRIS ,

9L/L X 8/G X p9/le “eysem, | LEOLSSALS | 82
(pajenisnii| J1oN) sled 88007 jo Beg 16829 (9 "Bi4 @88) Jamod HO/UQ 1IN0 LBE0Y | L2
{poreJisnjj] 10N) sled 85007 o Beg 06829 (ve# Ay sapnjouj)
(psieJiSN||| JON) Slied 85007 jo Beg 15629 apiny aduay ‘Ajquassy Jeg 60429 )92
{pajenSN|] JON) jenuep SIBUMD 59629 aouey ‘adey 0Ll29] sg
ZE/E .. XBH UDUBIM gegle]| 25 IND-|-loex3 ‘pasu| £6Y29 | ¥2
8/1 .1, X8H UDUAIM 188.¢] 18 F X' 8L-01/G 188 00§ XeH ‘M8Iog yego9 | €2
2E/G 1. XBH UDSUBIAM 2£8.¢8] 0§ (SL# Aey sepn|out) uopeledes ‘poy 8viz9 | ge
8IIM ‘Bl G9LLL| 6V (e 'Bi4 99g) diY ‘Alquiessy 8ouay zs629 | 12
2/l X 91-8/€ swiag ‘malog 195€2y | 8¥ b X 28-01 SS04D 8|4 ‘Maudg. SPOEEL | 02
9L/L X ¥9/L X ¥9/LE "18YSEM S9r09| Lt 91/ X ZE-0} 185 Bunjoo ‘maltag, | 20110SALS] 61
#/€'X 81-91/5 abeuie) Yog, | L0LE€5ALS]| oF (81 ' 91 'SON 4@} sapn|ou]) Ajquiessy J4esul. ‘4829 81
(6 Bi4 88G) J0ION £9629 | St Bujuielay ‘diio '8LLE9 | L
L X 02-#/1 'PH X9H ‘me108, | 016225QLS| v¥ Buipeaiyy y19s N | 88609 | 9t
8/G x alenbg gi/e ‘Aey b-pbiE08 | EF 84-91/G X9H INN. | 1E0LPSALS| St
(ev# Aay sepnioul} JOOW ‘10}0BUUOD 198291 2 91/5 [BuIaIX3 ‘JOUSBMYO0T, | tELIGSALS ] PI
9L/L X $/€ X $Q/LL ‘JoySEM B8LOvY| Lt _ leay aouad Jeg | LpSeg| €L
Heys 1oelg v9829 | OoF L X 8L-91/G 'PH XeH ‘MBJoS, | OLI€2SALS| Tl
J0I0 JUNOW G.829] 6€ 02-v/1 BUIM NN, | GZ91PSALS T LL
Alquessy eseg 26829} 8¢ lopeaids ‘dweid: 99829 | oF .
¢/l x 8 'ON .8V, 8dA L ‘PH ued ‘Mmaidg 10€92v61{ L€ ZE/L X 8/S X ¥9/LL '4BUSBM - p2epive] 6
WO ‘wit ] 05629} 9¢ " /1 leuiaix3 ‘1aysemyo0, | 52ZSSaALS) 8
Alquiassy |aaympueH 68929 | S¢ 02-¢/} XaH ‘INN, | S20L¥SaLS] 2 -
OL 'ON leusaix3 JaysemyooT, | 012156ALS]| ¥E I -X.0g-p/1 188 008 x3H 'Maiog, | 506205ALS | 9
¥/€ X 2E-01 SS0ID Ukd 'M810G, | J0LLISALS] €F lopeaidg “jevoeig | . €9BZ9) G
(¢ "Bi4 @8g) umoQ pjoH pue abney Jelin — tee um L INN 8e800| ¥
ieg aping aous4 ‘leoedg 685291 LE. lapesaidg ‘Woddng | 988291] €
v/E-1L X BL-Q1/G "PH X8H 'Maldg, | 211€26A18 | 0¢ - ¥/€ X 02-p/L eBeie) Yog, | l052esAis| g
v/€ X 81-91/G 'PH XaH 'Ma10g, | L0ke25A1S | 62 (s ‘614 98g) meg ‘Alquiassy pienD p6829y |
uopdposeg "ON ‘ON uopduosag .'ON - |ON
peg As) uig . JAey
I 3HNOIS

169LFE'ELE "ON TIAOW MVS 3T18VL HONI 04 3XNT13A NVIWSLIVHD HO4 LS17 SiHvd




T 2By

169LVZ'ELL "ON TIAOW MVS TTEVL HONI 0} 3XNT30 NVWSLIVHO HOA ._Fm_:_m,._,mé o



‘'sasnoH Japs0 BoleleD 10 $3401S |IBjSH SIBOS JSOW jo
juswiede aliempier syl ybnolyl painosasaq AR - La}| Y0018 4
‘Aitenoy paseyoind ag Aepy — WS} SlempleH plepuslg ,

L69LPZ'ELL "ON TIAOW MVS IT8VL HONI 0F 3XNT3A NVINSLAVHD HOA 1Si1 S1uvd

ZE/L X GL/L X $9/4) JOUSEM, | 2101SSALS] 26 Bujieag ‘sauieiay 18829| 92

a|qeL 188291 1S 2E-04 %207 INN, | LiFipSALS] G2

81qIx8i4 'Heus #8829 | 08 tonag 'Algwessy Heys 96829 | ¥2.

dolg 1eyoeig 69829 | 6V meuog dwed ‘Bundg geeLe] €2

gL/G JeysemyaoT, | LELESSALS] 8F ZE/S X v9/.p X 0BE 48USEM, | LE0LSSALST 82
Z/1 X 8L-g1/S ‘MaIds 8L009] v $007 'jeyoelg 7oge9 | 12

g/g Buluieiay ‘Bury 8GLIE| 9OF g/L usnd N 8.829| 02

Bujuiejay 'Buly 6.88€| G p/L X /€ X G0g" 'Jevedg ‘G509 61

OF "ON feulsixg ‘1eysemyo0, | OLZLESALS]| vv doig ‘eield 088297 81

8/c X 28-01 L., 8dA} ss0uD ued ‘maiog, | €01100Q1S| EY 8/G X ¥/L 8AlQ 'uid, 6LSVIBY L)
{leg ‘Buriesg 60GE| 2V sjpeip ‘poy | 28829| 91
g/ Buiutelay ‘Duiy, | 29018SALS] LY Juoi4 ‘plens 69829 1

y/¢ Buiurelay ‘Buy - 12591 OF 0G4y "YIuBIM - Orse| vl

U /8201 68 10G1y MBS INN 29291 £l

y/¢ Buiuielay ‘Buly pGOca| 8¢ spejg ‘igljoD - gevze| ¢l

uciBA8IT INN 108291 L€ .0l meg ‘apeig i GLL09) L

uoneas(a 'A|quassy Heys s6829| 9¢ Alquiassy J0Q4y 168291 01

Joqly ‘BusnoH L2829 s¢ L X 2£-0L SS0ID ued 'Mal0g, § OLLLLGALS] 6.

8/€ ysng "INN ove09| ve 8/€ X 2€-01 L. 9dA] 08y ued 'Ma10g, | €0L109QLS| 8

/5 X 2E-01 %O8N 8.BNbDS LOYS 'PH 'PY ‘o8 ges09| €2 0L "ON '[euseixd ‘Jaysemyoon, | oLziesals] £
(41 "ON Ay sepniou)) Ajquiassy ajpel] £6929| 2¢€ ieey ‘pieny 01829} 9
[arag 'iCyeoIpU| Z/829] L¢ 8|pesd ‘pod. - £8829| S

10Ald [BABY INN 9,829 0¢ 9l/L X p9/Lp X GOG' FOUSEM 1£500| ¥

8|pueH 811 62 Bupeeg ‘woddng -gg829| €

dwej] ‘meuog 628.c| 8¢ gi/g Jaysemyo0on, | LELLSSALS] €

8/€ X ZE-0} SS01D UBd '‘MdJDS, | €0L109ALS]| L2 8/. X 81-91/G ‘m8108, | 011€25alS]
uopduosag "ON "ON uopduossaq "ON “ON

ued Koy veq  jAeyi

¢ 3UNOI4

45



PARTS LIST FOR CRAFTSMAN DELUXE 10 INCH TABLE SAW MODEL NO. 113.241691

. FIGURE 3- RIP FENCE ASSEMBLY 62952

- Keyf: - - Part. : Key Part
No.} - No. | - Description o | No. No. Description
1 162942 ~ | Handie o 10 162529 | Lock, Rear Fence
}- 2 162845 Shoe _ _ _ 11 162531 Roller, Rear Fence
3 182775 Indicator . 12 162944 Rod, Fence lL.ock
- 4 19404336 Screw, Pan Cross Type “T" : 13 |62533 | Spring, Head Alignment
N ' |} No. 4-40 x 1/4 R ' | (Includes Key #18)
5 162941 | Head, Fence S Sk o[- 14°1STD5S51210 *Lockwasher, External No. 10
6 423567 | Screw, Sems 3/8—16x 1/2 b 115 1STD611005 [*Screw, Hex Head Type “A”
7 162946 | Channel, Fence =~ .} ot b No. 10 x.1/2
8 STDGOOSOS *Screw, Pan Cross Type oo 16162532, ] Pad, Aisgnment
f AT 832 x 1/2 : g +17.162940- - | Cam -
19 62528 : Spnng Fence Lock 8 162943 - | ‘Nut, Adjustment



PARTS LIST FOR CRAFTSMAN DELUXE 10 INCH TABLE SAW MODEL NO. 113.241691

FIGURE 4 - ILLUSTRATION OF MITER GAUGE AND HOLD DOWN

Key Part ' - , Key Part
No. No. Description No. ‘No. ' Description
1 |sTD601103 |*Screw, Pan Head Type “T’ 14 |STD551031 {*Washer, 21/64 x 1 x 1/16,
. 10-32 x3/8 15 (37893 " | Gauge, Miter
2 |60425 Bushing 16 {60288 Screw, Locking Set 1/4-20x3/8
-3 |82779 Latch, Clamp Lock L : 17 |STD510803 |*Screw, Pan Cross 8-32 x 5/16
4 |82778 Clamp, Lock - : . 18 1135 _indicator
5 [62777 Support, Clamp | . |19.]37895 . | Block, indicator
6 |STD541231 | Nut, Hex 5/16-18 - ‘ 20.|37896 - . Pin, Stop
7162482 Knob o L . -1 21 |9417295 Screw, Sems Cross 8-32 x 5/8
8 {37858 | Screw, Wing 1/4-20 x 1 L | 22 162230 Rod, Asm. Miter Gauge
| 9 }9414920 Washer, 17/64x5/8x 1716 | FRE R | Consisting of ltems 23, 24, 6
10137841 Chp. .o 0 o 23:162225 Stud, Clamp ‘
11 STDGOOBOS-’- *Screw, Pan Head Type “T7 f ] 24 162383 - Stud, Pivot
P B 8-32x5/18 - ; | 25 |62780 Screw, Clamp
12137857 - Rod, Support - : 26 |9-20928 tHold Down Assembly
13 |37897 | Handle, Mlter Gauge ' |27 |9-29929 tMiter Gauge

- Standard Hardware ftem - May be purchased iocally

~+ Stock Item - May be secured through the Hardware Departments
of most Sears Retail Stores or Catalog Order Houses '

i 74



" PARTS LIST FOR CRAFTSMAN DELUXE 10 INCH TABLE SAW MODEL NO. 113.241691

FIGUR.E 5 — ON/OFF POWER OUTLET 60381

Key}  Part

No.| No Description
— 160381 20n/Off Power Outlet Complete
1 §60375- - . Cord, Molded
2 160380 ~ Housing, Switch
3 {60256 Key, Switch
4 160374 . | Switch, Locking
5. 160377 - . ] Cover, Switch o
-6 |448007° '} Screw, Pan Hd. No. 6 x3/4

o Does Not incitde Key No. 3
Order Separately I-f_‘lBequired.--



PARTS LIST FOR CRAFTSMAN DELUXE 10 INCH TABLE SAW MODEL NO. 113.241691

FIGURE 6 — GUARD ASSEMBLY

Key Part .
No. No. Description
62894 Guard, Assembly, Saw
1 160297 Nut, Push
2 {62391 Pin 1/4 x 1-1/2
.3 .162395 Support, Guard
4 162389 Guard, Saw
5. 162390 Pin, 1/4 x 1-3/4 B
6 1STD551025] "Washer, 17/64 x 5/8 x 1/16
7 162520 Spacer, Pawi
8 62879  § Pawl
g 162861 Spreader, Blade
10 §62410 Pin, 1/4 % 1-3/64
11 |STD571810{ *Pin, Roli, 3/16 x 15/16
12 i62519 C 1 Spring, Pawi




PAR:TS. LIST FOR CRAFTSMAN DELUXE 10.INCH TABLE SAW MODEL NO. 113.241691

| No.

FIGURE 7 — LEGS

Key

Part
oy

-Description

| 62047

STD541031

§TD523112
STD551031
STD551131

| Extension, Table 12x 27 -

Key
No.

Part
MNo.

Description

. —

oo~ awN
X

60314

62552
62554
STDS51225
STD541025
62553
STD541250
803835

STD523112
STD551031
STD551131
STD541031
62752

Screw, Serrated Truss Hd.
1/4-20 x 5/8

Leg

Stiffener, Side
“Lockwasher, Ext. 1/4
*Nut, Hex 1/4-20

Stiffener, End

‘Nut, Hex 1/2-13

Foot, Leveling

DWARE FOR ATTACHING LEGS TO SAW.

“Screw, Hex Hd. 5/16-18x 1-1/4
Washer, 11/32 x 11/16 x 1/16
*Lockwasher, Ext. 5/16
*Nut, Hex 5/16-18
Bag of Loose Parts For Legs
(not iliust.)

“Screw, Hex Hd. 5/16-18x1-1/4 | ...

*Washer 11/32'x 11/16 x 1/16 .
*Lockwasher, External 5/16 |

Nut, Hex 5/16-18

"50‘ :




PARTS LIST FOR CRAFTSMAN DELUXE 10 INCH TABLE SAW MODEL NO. 113.24169

NOTE:

ANY ATTEMPT TO REPAIR THIS MOTOR
MAY CREATE A HAZARD UNLESS
REPAIR 1S DONE BY QUALIFIED
SERVICE TECHNICIAN.

REPAIR SERVICE 1S AVAILABLE
AT YOUR NEAREST SEARS STORE.

FIGURE 9 — 62963 MOTOR

Key Part
No. No. Description
1160306 Screw, 8-32 x 3/8, Thread
" Cutting, Slotted, Serrate
. Hd. 7 L
. 2 |64088 " Cover, Terminal
3 137588 Capacitor
4 |37587 Cover, Capacitor
5 .164142 Screw, 10-32 x 3716, Thread
R ! Forming. Serrated Hd.
6164258 -. Cord with Plug - -

51



owners ' DELUXE 10 INCH
manual FLEX DRIVE TABLE SAW

SERVEC% Now that you have purchased your 10-inch table saw should a
need ever exist for repair parts or service, simply contact any
Sears Service Center and most Sears, Roebuck and Co. stores.
Be sure to provide all pertinent facts when you call or visit.

MODEL N O- The model number of your 10-inch table saw wili be found at the
11 3 24'@ 691 rear of the base.

SAW WITH LEGS
TWO CAST IRON
TABLE EXTENSIONS
MOTOR AND
HOLD DOWN CLAMP

WHEN ORDERING REPAIR PARTS, ALWAYS GIVE THE
FOLLOWING INFORMATION:

PART NUMBER PART DESCRIPTION
HOW TO ORDER
- - MODEL NUMBER - NAME OF ITEM
REPAIR PARTS 113.241691 DELUXE 10-INCH FLEX DRIVE
_« TABLE SAW

All parts listed may be ordered from any Sears Service Center
and most Sears stores. If the parts you need are not stocked

-Iocail_y, your order will be electronically transmitted to a Sears
Repair Parts Distribution Center for handling.

Sold by SEARS, ROEBUCK AND CO., Chicago, IL. 60684 U.S.A.

part No. 62965 Form No. $P4895-4 Printed in U.S.A. 8/87



